ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11680 45.2 -28.8 74 4779 | 38.42 | 18.22 | 59.23 - - P | H
17520 46.83 | -21.37 68.2 41.6 38.63 | 22.82 | 56.22 - - P
802.11ax
HE10
CH 168 11680 4581 |-28.19 74 48.4 38.42 | 18.22 | 59.23 . . P
5840MHz 17520 47.01 |-21.19 68.2 41.78 38.63 | 22.82 | 56.22 - - P

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE10 Single RU (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5607.6 59.45 -8.75 68.2 43.56 33.23 12.39 | 29.73 | 200 168 P H
5695.4 67.98 -33.83| 101.81 51.75 33.43 125 29.7 200 168 P H
5719.4 80.16 -30.47 | 110.63 63.74 33.58 12.54 29.7 200 168 P H
5725 116.55 -5.65 122.2 100.09 33.62 12.54 29.7 200 168 P H
* 5730.5 127.26 - - 110.74 33.66 12.55 | 29.69 | 200 168 P H
* 5730.5 124.69 - - 108.17 33.66 1255 | 29.69 | 200 168 A H
802.11ax
H
HE10
H
Single RU
c 5620.4 55.51 -12.69 68.2 39.59 33.24 12.41 | 29.73 | 400 | 288 P \Y,
H 147
5685.6 56.01 -38.57 94.58 39.83 33.39 12.49 29.7 400 | 288 P \Y,
5735MHz
5718.8 74.14 -36.32 | 110.46 57.73 33.58 12.53 29.7 400 | 288 P \Y
5724.2 96.99 -23.39| 120.38 80.54 33.61 12.54 29.7 400 | 288 P \Y,
* 5730.5 117.05 - - 100.53 33.66 1255 | 29.69 | 400 | 288 P \Y
* 5730.5 113.13 - - 96.61 33.66 1255 | 29.69 | 400 | 288 A |V
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5647 58.32 -9.88 68.2 42.35 33.25 12.44 | 29.72 | 194 | 360 P H
5654.6 58.32 -13.3 71.62 42.31 33.27 12.45 | 29.71 | 194 | 360 P H
5711.6 56.99 -51.46 | 108.45 40.63 33.53 12.53 29.7 194 | 360 P H
5721 57 -56.08 | 113.08 40.57 33.59 12.54 29.7 194 | 360 P H
* 5780.5 128.3 - - 111.36 34.02 12.61 | 29.69 | 194 | 360 P H
* 5780.5 125.08 - - 108.14 | 34.02 12.61 | 29.69 | 194 | 360 A H
5854.2 56.34 -56.28 | 112.62 39.1 34.23 12.7 29.69 | 194 | 360 P H
5868.2 57.57 -49.53 107.1 40.32 34.23 12.72 29.7 194 | 360 P H
5892 59.01 -33.57 92.58 41.75 34.24 12.74 | 29.72 | 194 | 360 P H
5925.6 57.08 -11.12 68.2 39.82 34.22 12.78 | 29.74 | 194 | 360 P H
802.11ax
H
HE10
H
Single RU
5633.8 56.26 -11.94 68.2 40.32 33.24 12.42 | 29.72 | 400 | 160 P \
CH 157
5684.2 55.49 -38.05 93.54 39.31 33.39 12.49 29.7 400 | 160 P \
5785MHz
5714.4 55.61 -53.62 | 109.23 39.23 33.55 12.53 29.7 400 | 160 P \
5721.8 55.69 -59.21 114.9 39.25 33.6 12.54 29.7 400 | 160 P \
* 5780.5 124.88 - - 107.94 | 34.02 12.61 | 29.69 | 400 | 160 P \
* 5780.5 121.22 - - 104.28 | 34.02 12.61 | 29.69 | 400 | 160 A |V
5851.2 56.77 -62.69 | 119.46 39.53 34.23 12.7 29.69 | 400 | 160 P \
5860.2 57.29 -52.05| 109.34 40.04 34.23 12.71 | 29.69 | 400 | 160 P \
5877.6 57.17 -46.1 103.27 39.9 34.24 12.73 29.7 400 | 160 P \
5930 57.25 -10.95 68.2 39.99 34.22 12.78 | 29.74 | 400 | 160 P \
\
\
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5845.5 129.47 - - 112.25 34.22 12.69 | 29.69 | 353 167 P H
* 5845.5 125.55 - - 108.33 34.22 12.69 | 29.69 | 353 167 A H
5851.4 101.48 |-17.53| 119.01 84.24 34.23 12.7 29.69 | 353 167 P H
5856.8 87.33 -22.97 110.3 70.09 34.23 12.7 29.69 | 353 167 P H
5879.8 69.9 -31.73| 101.63 52.64 34.24 12.73 | 29.71 | 353 167 P H
5939.8 59.09 -9.11 68.2 41.84 34.21 12.79 | 29.75 | 353 167 P H
802.11ax
H
HE10
H
Single RU
* 5845.5 120.55 - - 103.33 34.22 12.69 | 29.69 | 200 240 P \Y
CH 168
* 5845.5 117.35 - - 100.13 34.22 12.69 | 29.69 | 200 240 A \Y
5840MHz
5851.4 95.67 -23.34 | 119.01 78.43 34.23 12.7 29.69 | 200 240 P \Y,
5855.6 77.95 -32.68 | 110.63 60.71 34.23 12.7 29.69 | 200 240 P \Y
5877.4 65.75 -37.67 | 103.42 48.48 34.24 12.73 29.7 200 240 P \Y,
5939.8 58.14 -10.06 68.2 40.89 34.21 12.79 | 29.75 | 200 240 P \Y
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE10 Single RU (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11461 47.06 -26.94 74 49.66 39.07 18.06 | 59.73 - - P H
17191.5 52.34 -15.86 68.2 51.51 37.45 2259 | 59.21 | 311 62 P H
H
H
H
H
H
H
H
H
802.11ax
H
HE10
H
Single RU
11461 47.38 -26.62 74 49.98 39.07 18.06 | 59.73 - - P \
CH 147
17191.5 56.18 -12.02 68.2 55.35 37.45 2259 | 59.21 | 300 53 P \
5735MHz
\
\
\
\
\
\
\
\
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11561 46.44 -27.56 74 48.85 38.81 18.14 | 59.36 - - P H
17341.5 49.42 -18.78 68.2 46.93 38.03 22.67 | 58.21 | 398 54 P H
H
H
H
H
H
H
H
H
802.11ax
H
HE10
H
Single RU
11561 51.39 -22.61 74 53.8 38.81 18.14 | 59.36 | 289 35 P \
CH 157
11561 44.41 -9.59 54 46.82 38.81 18.14 | 59.36 | 289 35 AV
5785MHz
17341.5 52.51 -15.69 68.2 50.02 38.03 22.67 | 58.21 | 399 46 \
\
\
\
\
\
\
\
\
\
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11691 49.74 -24.26 74 52.34 38.45 18.23 | 59.28 | 400 37 P H
11691 44.09 -9.91 54 46.69 38.45 18.23 | 59.28 | 400 37 A
17536.5 47.49 -20.71 68.2 41.99 38.63 22.83 | 55.96 - - P
802.11ax
HE10
Single RU
11691 54.13 -19.87 74 56.73 38.45 18.23 | 59.28 | 304 46 P
CH 168
11691 48.91 -5.09 54 51.51 38.45 18.23 | 59.28 | 304 46 A
5840MHz
17536.5 48.34 -19.86 68.2 42.84 38.63 22.83 | 55.96 - -

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz

WIFI 802.11ax HE20_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5647.6 60.33 -7.87 68.2 44.36 33.25 12.44 29.72 197 189 P H
5699.4 80.88 -23.88 104.76 64.62 33.45 12.51 29.7 197 189 P H
5718 101.3 -8.94 110.24 84.9 33.57 12.53 29.7 197 189 P H
5725 103.62 |-18.58 122.2 87.16 33.62 12.54 29.7 197 189 P H
* 5740 124.7 - - 108.11 33.72 12.56 29.69 197 189 P H
* 5740 117.24 - - 100.65 33.72 12.56 29.69 197 189 A H
802.11ax H
HEZ20 Full H
CH 148 5600.6 56.07 -12.13 68.2 40.19 33.23 12.38 29.73 108 223 P \%
5740MHz 5700 72.94 |-32.26| 105.2 56.68 | 33.45 | 1251 | 29.7 | 108 | 223 | P | V
5719.2 93.22 -17.36 | 110.58 76.81 33.58 12.53 29.7 108 223 P \%
5723.4 95.21 -23.34 118.55 78.76 33.61 12.54 29.7 108 223 P \%
* 5740 117.08 - - 100.49 33.72 12.56 29.69 108 223 P \%
* 5740 109.39 - - 92.8 33.72 12.56 29.69 108 223 A \%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

5643.8 59.12 -9.08 68.2 43.15 33.25 12.44 29.72 167 179 P H

5696.8 62.7 -40.14 | 102.84 46.45 33.44 12.51 29.7 167 179 P H

5719.2 70.51 -40.07 110.58 541 33.58 12.53 29.7 167 179 P H

5724.6 73.15 -48.14 | 121.29 56.69 33.62 12.54 29.7 167 179 P H

* 5785 125.98 - - 109 34.05 12.62 | 29.69 | 167 | 179 P H

* 5785 117.68 - - 100.7 34.05 12.62 29.69 167 179 A H

5851.4 74.46 -44.55 119.01 57.22 34.23 12.7 29.69 167 179 P H

5856 69.99 -40.53 110.52 52.75 34.23 12.7 29.69 167 179 P H

5880.2 63.73 -37.61 101.34 46.47 34.24 12.73 29.71 167 179 P H

5936.2 59.01 -9.19 68.2 41.75 34.21 12.79 29.74 167 179 P H

802.11ax H

HE20 Full H

CH 157 5606.6 55.41 -12.79 68.2 39.52 33.23 12.39 29.73 108 223 P \%

5785MHz 5694.8 55.96 |-45.41| 101.37 | 39.73 | 33.43 12.5 297 | 108 | 223 | P | V

5720 59.65 -51.15 110.8 43.22 33.59 12.54 29.7 108 223 P \%

5724.8 62.24 -59.5 121.74 45.78 33.62 12.54 29.7 108 223 P \%

* 5785 117.47 - - 100.49 34.05 12.62 29.69 108 223 P \%

* 5785 109.35 - - 92.37 34.05 12.62 | 29.69 | 108 | 223 AV

5854.2 62.01 -50.61 112.62 44.77 34.23 12.7 29.69 108 223 P \%

5856 60.33 | -50.19| 110.52 43.09 34.23 12.7 29.69 | 108 | 223 P |V

5877.2 57.89 -45.68 103.57 40.63 34.24 12.72 29.7 108 223 P \%

5927.8 56.67 -11.53 68.2 39.41 34.22 12.78 29.74 108 223 P \%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

* 5835 126.16 - - 108.96 34.21 12.68 29.69 200 172 P H

* 5835 117.54 - - 100.34 | 34.21 12.68 | 29.69 | 200 | 172 A | H

5850.6 104.46 | -16.37 120.83 87.22 34.23 12.7 29.69 200 172 P H

5855.6 102.9 -7.73 110.63 85.66 34.23 12.7 29.69 200 172 P H

5877.6 83.8 -19.47 | 103.27 66.53 34.24 12.73 29.7 200 | 172 P H

5933.6 64.6 -3.6 68.2 47.34 34.21 12.79 29.74 200 172 P H

802.11ax H

HE20 Full H

CH 167 * 5835 118.7 - - 101.5 34.21 12.68 | 29.69 | 399 | 263 P |V

5835MHz |« 5835 110.41 - - 93.21 | 3421 | 1268 | 29.69 | 399 | 263 | A | V

5853.8 96.35 -17.19 113.54 79.11 34.23 12.7 29.69 399 263 P \%

5855 93.31 |-17.49 110.8 76.07 34.23 12.7 29.69 | 399 | 263 P |V

5880.6 75.65 |-25.39| 101.04 58.39 34.24 12.73 | 29.71 | 399 | 263 P |V

5944.8 57.88 -10.32 68.2 40.63 34.2 12.8 29.75 399 263 P \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11480 44.73 -29.27 74 47.27 39.06 18.08 59.68 - - P H
17220 44.47 -23.73 68.2 43.27 37.58 22.6 58.98 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 148 11480 4539 | -28.61 74 47.93 39.06 18.08 | 59.68 - - P |V
5740MHz 17220 45 -23.2 68.2 43.8 37.58 22.6 | 58.98 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11570 45.64 -28.36 74 48.06 38.75 18.14 59.31 - - P H
17355 4446 | -23.74 68.2 41.86 38.05 22.69 | 58.14 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 157 11570 44.25 -29.75 74 46.67 38.75 18.14 59.31 - - P \%
5785MHz 17355 4491 |-2329| 68.2 4231 | 38.05 | 22.69 | 58.14 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11670 44.81 -29.19 74 47.38 384 18.22 59.19 - - P H
17505 47.22 -20.98 68.2 42.25 38.63 22.8 56.46 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 167 11670 45.13 -28.87 74 47.7 38.4 18.22 59.19 - - P \%
5835MHz 17505 46.38 |-21.82| 68.2 4141 | 38.63 22.8 | 56.46 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE20 Single RU (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5606.2 58.72 -9.48 68.2 42.83 33.23 12.39 | 29.73 | 200 | 182 P H
5697.2 70.09 |-33.05| 103.14 53.84 33.44 12.51 29.7 200 | 182 P H
5718 85.26 | -24.98| 110.24 68.86 33.57 12.53 29.7 200 | 182 P H
5722.4 97.83 | -18.44| 116.27 81.39 33.6 12.54 29.7 200 | 182 P H
* 5731 127.42 - - 110.9 33.66 1255 | 29.69 | 200 | 182 P H
* 5731 123.83 - - 107.31 | 33.66 1255 | 29.69 | 200 | 182 A | H
802.11ax
H
HE20
H
Single RU
c o 5604.8 56.12 | -12.08 68.2 40.23 33.23 12.39 | 29.73 | 400 | 248 P |V
H14
5690.2 7156 | -26.41| 97.97 55.35 33.41 12.5 29.7 400 | 248 P |V
5740MHz
5716 68.22 | -41.46| 109.68 51.83 33.56 12.53 29.7 400 | 248 P |V
5724.4 85.98 |-34.85| 120.83 69.52 33.62 12.54 29.7 400 | 248 P |V
* 5731 116.95 - - 100.43 | 33.66 1255 | 29.69 | 400 | 248 P |V
* 5731 111.25 - - 94.73 33.66 1255 | 29.69 | 400 | 248 AV
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5637 59.56 -8.64 68.2 43.61 33.24 12.43 | 29.72 | 200 | 168 P H
5651.6 58.8 -10.59 69.39 42.81 33.26 12.45 | 29.72 | 200 | 168 P H
5719.8 72.87 -37.87 | 110.74 56.45 33.58 12.54 29.7 200 | 168 P H
5720 71.16 -39.64 110.8 54.73 33.59 12.54 29.7 200 | 168 P H
* 5776 128.3 - - 111.4 33.98 12.61 | 29.69 | 200 | 168 P H
* 5776 124.48 - - 107.58 | 33.98 12.61 | 29.69 | 200 | 168 A H
5854.8 58.57 -52.69 | 111.26 41.33 34.23 12.7 29.69 | 200 | 168 P H
5862.2 64 -44.78 | 108.78 46.75 34.23 12.71 | 29.69 | 200 | 168 P H
5878.8 62.39 -39.99 | 102.38 45.13 34.24 1273 | 29.71 | 200 | 168 P H
5929.6 58.46 -9.74 68.2 41.2 34.22 12.78 | 29.74 | 200 | 168 P H
802.11ax
H
HE20
H
Single RU
5623.2 56.23 -11.97 68.2 40.3 33.24 12.41 | 29.72 | 400 | 147 P \
CH 157
5699.8 55.96 -49.09 | 105.05 39.7 33.45 1251 29.7 400 | 147 P \
5785MHz
5720 58.39 -52.41 110.8 41.96 33.59 12.54 29.7 400 | 147 P \
5720.2 58.42 -52.84 | 111.26 41.99 33.59 12.54 29.7 400 | 147 P \
* 5776 124.82 - - 107.92 | 33.98 12.61 | 29.69 | 400 | 147 P \
* 5776 119.74 - - 102.84 | 33.98 12.61 | 29.69 | 400 | 147 A |V
5852.8 60.44 -56.38 | 115.82 43.2 34.23 12.7 29.69 | 400 | 147 P \
5856.8 58.1 -52.2 110.3 40.86 34.23 12.7 29.69 | 400 | 147 P \
5876.6 57.76 -46.25| 104.01 40.5 34.24 12.72 29.7 400 | 147 P \
5943 56.37 -11.83 68.2 39.11 34.21 12.8 29.75 | 400 | 147 P \
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5844 127.27 - - 110.05 34.22 12.69 | 29.69 | 200 173 P H
* 5844 120.01 - - 102.79 34.22 12.69 | 29.69 | 200 173 A H
5853.6 97.53 -16.46 | 113.99 80.29 34.23 12.7 29.69 | 200 173 P H
5855.8 102.02 -8.56 110.58 84.78 34.23 12.7 29.69 | 200 173 P H
5886 82.37 -14.66 97.03 65.11 34.24 12.73 | 29.71 | 200 173 P H
5926 65.16 -3.04 68.2 47.9 34.22 12.78 | 29.74 | 200 173 P H
802.11ax
H
HE20
H
Single RU
* 5844 117.15 - - 99.93 34.22 12.69 | 29.69 | 300 232 P \Y
CH 167
* 5844 111.57 - - 94.35 34.22 12.69 | 29.69 | 300 232 A \Y
5835MHz
5850.6 90.59 -30.24 | 120.83 73.35 34.23 12.7 29.69 | 300 232 P \Y,
5855.6 94.19 -16.44 | 110.63 76.95 34.23 12.7 29.69 | 300 232 P \Y
5885.8 68.96 -28.22 97.18 51.7 34.24 12.73 | 29.71 | 300 232 P \Y,
5927.8 57.37 -10.83 68.2 40.11 34.22 12.78 | 29.74 | 300 232 P \Y
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C2-33 of 46




ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C
UNII-3 5725~5850MHz
WIFI 802.11ax HE20 Single RU (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11462 44.43 -29.57 74 47.03 39.07 18.06 | 59.73 - - P H
17193 50.62 -17.58 68.2 49.77 37.46 22.59 59.2 206 153 P H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Single RU
11462 45.61 -28.39 74 48.21 39.07 18.06 | 59.73 - - P \Y,
CH 148
17193 55.54 -12.66 68.2 54.69 37.46 22.59 59.2 305 52 P \Y
5740MHz
\Y,
\Y,
\Y
\Y,
\Y
\Y,
\Y
\Y
\%
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11552 45.26 -28.74 74 47.65 38.88 18.13 59.4 - - P H
17328 47.98 -20.22 68.2 45.61 38 22.66 | 58.29 | 399 53 P H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Single RU
11552 51.42 -22.58 74 53.81 38.88 18.13 59.4 331 44 P \
CH 157
11552 42.18 -11.82 54 44.57 38.88 18.13 59.4 331 44 AV
5785MHz
17328 52.64 -15.56 68.2 50.27 38 22.66 | 58.29 | 400 47 \
\
\
\
\
\
\
\
\
\
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11688 50.2 -23.8 74 52.8 38.44 18.23 | 59.27 | 400 37 P H
11688 42.93 -11.07 54 45.53 38.44 18.23 | 59.27 | 400 37 A
17532 46.31 -21.89 68.2 40.88 38.63 22.83 | 56.03 - - P
802.11ax
HE20
Single RU
11688 53.66 -20.34 74 56.26 38.44 18.23 | 59.27 | 306 46 P
CH 167
11688 475 -6.5 54 50.1 38.44 18.23 | 59.27 | 306 46 A
5835MHz
17532 47.75 -20.45 68.2 42.32 38.63 22.83 | 56.03 - -

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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UNII-3 5725~5850MHz

WIFI 802.11ax HE40_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)

5642.4 65.65 -2.55 68.2 49.68 33.25 12.44 29.72 176 181 P H

5697.4 81.6 -21.68 103.28 65.35 33.44 12.51 29.7 176 181 P H

5718.2 95.59 -14.71 110.3 79.19 33.57 12.53 29.7 176 181 P H

5724 96.08 -23.84 | 119.92 79.63 33.61 12.54 29.7 176 181 P H

* 5755 122.68 - - 105.96 33.83 12.58 29.69 176 181 P H

* 5755 113.47 - - 96.75 33.83 12.58 29.69 176 181 A H

5850 72.89 -49.31 122.2 55.66 34.23 12.69 29.69 176 181 P H

5858.2 71.33 -38.57 109.9 54.09 34.23 12.7 29.69 176 181 P H

5875 64.29 -40.91 105.2 47.03 34.24 12.72 29.7 176 181 P H

5942.6 58.87 -9.33 68.2 41.61 34.21 12.8 29.75 176 181 P H

802.11ax H

HE40 Full H
CH 151 5636.2 55.97 -12.23 68.2 40.02 33.24 12.43 29.72 141 171 P \%

5755MHz 5698.4 65.34 |-38.68| 104.02 | 49.09 | 33.44 | 1251 | 297 | 141 | 171 | P | V
5716.2 79.26 -30.48 109.74 62.87 33.56 12.53 29.7 141 171 P \%

5723.4 85.42 -33.13 118.55 68.97 33.61 12.54 29.7 141 171 P \%

* 5755 109.73 - - 93.01 33.83 12.58 29.69 141 171 P \%

* 5755 101.06 - - 84.34 33.83 12.58 29.69 141 171 A \%

5850 60.42 -61.78 122.2 43.19 34.23 12.69 29.69 141 171 P \%

5870.2 59.54 -47 106.54 42.29 34.23 12.72 29.7 141 171 P \%

5890.8 57.85 -35.62 93.47 40.58 34.24 12.74 29.71 141 171 P \%

5948 57.35 -10.85 68.2 40.1 34.2 12.8 29.75 141 171 P \%

\%

\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5647.6 62.24 -5.96 68.2 46.27 33.25 12.44 29.72 170 183 P H

5697.8 69.9 -33.68 | 103.58 53.65 33.44 1251 29.7 170 | 183 P H

5718.4 76.73 -33.62 110.35 60.32 33.58 12.53 29.7 170 183 P H

5723.6 77.76 -41.25 119.01 61.31 33.61 12.54 29.7 170 183 P H

* 5795 122.04 - - 104.98 | 34.12 12.63 | 29.69 | 170 | 183 P H

* 5795 114.14 - - 97.08 34.12 12.63 29.69 170 183 A H

5850 82.42 -39.78 122.2 65.19 34.23 12.69 | 29.69 | 170 | 183 P H

5855 81 -29.8 110.8 63.76 34.23 12.7 29.69 | 170 | 183 P H

5876.4 76.14 -28.02 | 104.16 58.88 34.24 12.72 29.7 170 | 183 P H

5925.8 62.59 -5.61 68.2 45.33 34.22 12.78 | 29.74 | 170 | 183 P H

802.11ax H

HE40 Full H

CH 159 5619.4 55.85 -12.35 68.2 39.93 33.24 12.41 29.73 100 172 P \%

5795MHz 5699.2 63.61 -41 104.61 | 4735 | 3345 | 1251 | 29.7 | 100 | 172 | P | V

5719.2 70.04 -40.54 110.58 53.63 33.58 12.53 29.7 100 172 P \%

5724.2 69.22 -51.16 120.38 52.77 33.61 12.54 29.7 100 172 P \%

* 5795 113.82 - - 96.76 34.12 12.63 29.69 100 172 P \%

* 5795 105.44 - - 88.38 34.12 12.63 29.69 100 172 A \%

5850.4 75.46 -45.83 121.29 58.22 34.23 12.7 29.69 100 172 P \%

5855.2 73.03 -37.71 110.74 55.79 34.23 12.7 29.69 100 172 P \%

5881 69.52 -31.22 100.74 52.26 34.24 12.73 29.71 100 172 P \%

5932.6 58.48 -9.72 68.2 41.22 34.21 12.79 29.74 100 172 P \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII-3 5725~5850MHz

WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11510 44.63 -29.37 74 47.09 39.02 18.1 59.58 - - P H
17265 44.32 -23.88 68.2 42.58 37.77 22.63 | 58.66 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 151 11510 44.59 -29.41 74 47.05 39.02 18.1 59.58 - - P \%
5755MHz 17265 4467 |-2353| 68.2 42,94 | 37.77 | 22.62 | 58.66 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11590 44.26 -29.74 74 46.7 38.6 18.16 59.2 - - P H
17385 44.8 -23.4 68.2 41.99 38.08 22.7 57.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 159 11590 44.53 -29.47 74 46.97 38.6 18.16 59.2 - - P \%
5795MHz 17385 4471 | -23.49| 68.2 41.9 38.08 22.7 | 57.97 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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UNII-3 5725~5850MHz

WIFI 802.11ax HE80_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)

5647.6 63.74 -4.46 68.2 47.77 33.25 12.44 29.72 221 178 P H

5693.6 72.56 -27.92 100.48 56.34 33.42 12.5 29.7 221 178 P H

5714.2 77.28 -31.9 109.18 60.9 33.55 12.53 29.7 221 | 178 P H

5724.2 76.19 -44.19 120.38 59.74 33.61 12.54 29.7 221 178 P H

* 5775 11541 - - 98.52 33.97 12.61 29.69 221 178 P H

* 5775 106.09 - - 89.2 33.97 1261 | 29.69 | 221 | 178 A | H

5851.4 71.78 -47.23 119.01 54.54 34.23 12.7 29.69 221 178 P H

5859.4 70.22 |-39.35| 109.57 52.97 34.23 12.71 | 29.69 | 221 | 178 P H

5882 69.44 -30.56 100 52.18 34.24 12.73 29.71 221 178 P H

5936.6 60.6 -7.6 68.2 43.34 34.21 12.79 29.74 221 178 P H

802.11ax H

HES8O Full H

CH 155 5641.8 57.7 -10.5 68.2 41.74 33.25 12.43 29.72 400 252 P \%

S5775MHz 5698.2 64.82 |-39.05| 103.87 | 48.57 | 33.44 | 1251 | 297 | 400 | 252 | P | V

5712.4 66.7 -41.97 108.67 50.34 33.53 12.53 29.7 400 252 P \%

5722 67.31 -48.05 115.36 50.87 33.6 12.54 29.7 400 252 P \%

* 5775 105.29 - - 88.4 33.97 12.61 29.69 400 252 P \%

* 5775 95.97 - - 79.08 33.97 12.61 29.69 400 252 A \%

5852.6 64.28 -51.99 116.27 47.04 34.23 12.7 29.69 400 252 P \%

5855.2 63.31 -47.43 110.74 46.07 34.23 12.7 29.69 400 252 P \%

5878.6 59.05 -43.48 102.53 41.79 34.24 12.73 29.71 400 252 P \%

5949.4 57.34 -10.86 68.2 40.09 34.2 12.8 29.75 400 252 P \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII-3 5725~5850MHz

WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11550 45.02 -28.98 74 47.4 38.89 18.14 59.41 - - P H
17325 44.01 -24.19 68.2 41.66 37.99 22.67 | 58.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 155 11550 44.87 -29.13 74 47.25 38.89 18.14 59.41 - - P \%
5775MHz 17325 43.97 |-2423| 682 41.62 | 3799 | 22.67 | 58.31 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Emission above 18GHz

5GHz WIFI 802.11ax HE40 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
39131.38 56.97 |-17.03 74 38.37 45.16 25.64 52.2 - - P H
39131.38 45.54 -8.46 54 26.94 45.16 25.64 52.2 - - A H
H
H
H
H
H
H
H
H
H
802.11ax
H
HE40 Full
SHE 39789.85 55.73 -18.27 74 36.51 44.6 26.25 51.63 - - P \%
39789.85 46.06 -7.94 54 26.84 44.6 26.25 | 51.63 - - AV
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Emission below 1GHz

5GHz WIFI 802.11ax HE40 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
99.84 25.09 |-18.41 43.5 39.67 16.07 1.82 32.47 - - P H
134.76 35.14 -8.36 43.5 48.1 17.48 2.01 32.45 - - P H
146.4 32.2 -11.3 43.5 45.21 17.3 2.1 3241 - - P H
351.07 29.94 |-16.06 46 38.63 20.44 3.28 32.41 - - P H
582.9 34.35 | -11.65 46 36.68 26 4.18 32,51 - - P H
958.29 35.46 |-10.54 46 29.63 31.37 5.45 30.99 - - P H
H
H
H
H
H
802.11ax
H
HE40 Full
L 38.73 33.35 -6.65 40 44.53 20.16 1.11 32.45 - - P \%
116.33 33.76 -9.74 43.5 46.97 17.4 1.86 32.47 - - P \%
156.1 321 -11.4 43.5 45.75 16.59 2.16 324 - - P \%
344.28 28.33 -17.67 46 37.25 20.29 3.24 32.45 - - P \%
573.2 35.57 -10.43 46 37.85 26.06 4.16 325 - - P \%
943.74 34.02 -11.98 46 28.97 30.8 54 31.15 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as

“

against limit or noise floor only.

means no suspected emission found and emission level has at least 6dB margin
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

0+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11a
CH 149 5650 55.45 -12.75 68.2 54.51 32.22 4.58 35.86 103 308 P H
5745MHz

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpuV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 68.2(dBuV/m)

=-12.75 (dB)

Peak measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~22.7°C

Test Engineer : Thinh Hoang , Fu Chen , Jin Peng

Relative Humidity : [51.4~63.4%
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Report No. : FR230303001C

<With Low Gain Antenna>

UNII-3 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH148 5740MHz

0+2

Horizontal

Fundamental

Avg

Left blank

A @Buvim) Date: 2023.05.04 A (dBuvim) Date: 202305.04
PEAK_BE(B4)_16-24
1300 1300
1200 1200]
/
1oa) e 10
1000 - 1000
90| - 90|
a0 - - 800
0.} - ool A L =H PEAK(UNI)
A by —
sl %WM s00) U el b
=
bt
400 400l
300 300
200 200
100 100
0 0. 0. G670 o0 5710 570 5s0. 5770, 0 000 2000. 3000. 000, 5000, G000, 7000
Frequency (WHz) Frequency (Wiz)
site 03CH02-CA site 03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2023.05.04
1300
1200
1100
1000
90|
800
700
609 W6 54
500) e
R
400 e
U
300
200
100
000 200, D 000, 5000, 5000, 7000
Frequency (Wiz)
site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
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WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH148 5740MHz

0+2 Vertical Fundamental

A (@BuVim) Date: 2023.05.04 A (@BuVim)

bate: 20230504
PERR B8 T52%
1300 ] 1300
1200) 1200)
110, Sy 110,
—
100.0| g < 100.0|
90.0( = 90.0(
s00) 2 ’\WW a0
700 AV 700 T TL—_TL peaKw)
c00l s00l =
s |
509] 509) e
40.0| 40, OM
300) } 300
200 200
100 100
om0 S B F0 we Fe Fa00 00 7000 D oo 5000 o 7a00
Freauencs (M) Frequency )
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition PEAK(UNII) 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By et 20230504
1300
1200)
10
1000
s0a)
s00)
700 |
00 [ No s
s00) E—
100
R
3000
200
100)
00 7000 D o £ o Ta0
Frequency M)
Site 03CHO2-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg Left blank

TEL : 408 9043300 Page Number : D1-3 of 105



ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

0+2

Fundamental

Peak

Date: 20230512

Date: 2023.05.04 ) (@Buvim)
PERR_BE(34)_6.24]
1300
1200
7o 10|

/

PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

. jvjw“‘ 700l — UL 1 A PEAK(UNI).
60 t ]
500 o
400}

309
200
100
EEaD 800 000 2000, - 000 7000
requency (Mi)
Site :03CH02-CA
+ PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 20230512
1300]
1200)
10,
1000]
900
80
700
609 | AVG 54
500 —
400) ’_’_/,/—-—f’”’/—U\J
300
209
100
000 2000, 000, 5000, G000 7000
Frequency (MH2)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

TEL : 408 9043300

Page Number

: D1-4 of 105




ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

0+2

Horizontal

Fundamental

Peak

Date: 2023.05.04

w4 ~
aou/ / e
PERK_BE(®4) 1524,
Lo, .

s
\

'\/M/\\ \\\\

500 +
T

500

409

309

200

100

750 5760 5000 560, 540 560. 5880, 5900 5920, EX

Frequency (MHz)

site 03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: D1-5 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH157 5785MHz

0+2 Vertical Fundamental

) aBovim) bate: 20730504 J aBvim) vate 20730504
DEAK BEEY 1521
130 1300
T
1200 / 1200
/ ol
100 L 10
1000) // . 1000
a00) _ s0q)
80.0) 1 80.0|
700 e ;MV‘N To0f WP P o A peaqu,
,
a0 4 - o0q) nmrret —
500) s00) W«W
-

400 400
200 300
200 200)
100 100

o s e seo B o sme S £ o0 7000, o 000 5000 Sa00 Tat0

Froduency (M) roquency (i)

Site 03CHO02-CA Site. :03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL

Condition  :PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (@Buvim) Date: 20230504

1200
1200
o
1000
500
200
00
w0 |
s00 =
“40.0| —/_/_\”/A

300}

AVG 54

200]
100]

4000, 5000. 5000. 7000
Frequency (MHz)

Site +03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg Left blank

TEL : 408 9043300 Page Number : D1-6 of 105



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11a CH157 5785MHz
0+2 Vertical Fundamental
130.0| ‘
o vff\“'\ N
P LAY
e v St
60.0) & Qﬁw
Site 03CHO02-CA
o To0m000K s VoW ook et
Peak

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH167 5835MHz

0+2

Horizontal

Fundamental

Peak

) @Buvim) Date: 2023.05.04 vel (Buvim) Date: 2023.05.04
1300 1300)

1200 L 1200 v

10| /vw AN 09|

1000 | . R 1000

andl M 2 > a0

A -

700 e VAR i e te.24 o VT ol s
50 Y it 604 e
roakacton B R 500 B

400 D T 2

300 309

20| 200

100 100

TE w0 G0 S S0 a0 B 500 9. 00 000, D 000, ED 000, 7000
Frequency (WHz) Froquency (WH:)

site 03CHO2-CA site $03CHO2-CA
Condition

PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 2023-05.04

AVG 54

s00] I
———

An.n//ﬂw

300}

200)

000 2000, 300, 4000, 5000,

Frequency (MHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:1.000KHz SWT:Auto

5000, 7000

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

0+2

Vertical

Fundamental

Peak

| (@Buvim)

Date: 2023.05.04

T

=
PERK. BE(B4) 1524

b,

750 5780 Se00. 5820 5840, 5860, 5880 5900. 5920

Frequency (MHz)

Site +03CH02-CA

Condition
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+PEAK_BE(84)_16-24 3m HORN_02113_220622 VERTICAL

1300
1200
o)
1000

400fuin
304
200
100
000 2000, ED 000, 5000, G000, 7000
Froquency (Miz)
Site :03CHO2-CA

vel (dBuVim)

Dato: 2023.05.04

90|
800

PEAK(UNY

600)

s04) bbbt
M‘WM

o —

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 2023-05.04

200)

—

AVG 54

Site

000 2000, 300, 4000, 5000,
Frequency (MHz)

:03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

5000, 7000

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz

WIFI 802.11ax HE5 (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH146 5730MHz

0+2

Horizontal

Fundamental

Peak

Date: 2023.05.01

PERR_BE(B4)_16.21]

=

- \

500

Site
Condition

5630 5650, 5670,

:03CH02-CA

5690, 5710
Frequency (MHz)

+PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5730, 570 770, 5800

vel (48

Date: 2023.05.01

1300
1200
o
1000
904
80

Y e e L a==—"" = L

PEAKUNI)

600

409
300
200
100

s

000 2000, 300, 300, 5000,

Frequency (MHz)

Site :03CHO2-CA

Condition  : PEAK(UNTT) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

600, 7000

Avg

Left blank

vel 48

Date: 2023.05.01

1300
1200
o
1000
90
80
700
60

G 54

500)
00
300
200)

100)

000 2000 000, 4000, 5000.
Frequency (MHz)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

500, 7000

TEL : 408 9043300

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE5 CH146 5730MHz

0+2 Vertical Fundamental

A (@Bavim) Date: 2023.05.01 vel (@BuVim) Date: 2023.05.01
PEAK_BEB) 162

1300) 1300)

1200) y 1200)

1109 e - 1109

1004) 1004)

—

900) — A 90.f

80.0/ - o 80.0|

[, E S —— K ool TP = PEAK(UNI)

600) 600

pir? e
500 S s00) — -
T

400/ 40,0}t AT

300) 304

200) 200)

100) 100

500 S S0 S0 e S0 S0 &0 S0 500 00 2000, 3000, 000 ETy G000 7000
Froquency (MHz) Froquency (Miz)
site $03CH02-CA site $03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

vel (dBuVim) Date: 2023.05.01

AVG 54
s00] ;

[ em——
a0 e

—
[
300}

200)

000 2000, 300, 4000, 5000, 5000, 7000
Frequency (MHz)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Avg Left blank

TEL : 408 9043300 Page Number : D1-11 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE5 CH157 5785MHz
0+2 Horizontal Fundamental
104 LS [ 09|
1000} /// /; 1000}
oo /"I qoof UT I TLLT LW [ 1 L PEAK(UNI)
i S
. -
L G0 e AR
104 100 B
Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
N R RO 000 0bokHz VOW3000 D00k ST
Peak
09 AVG 54|
—
40,0 ,_/—-/_/‘M_V
Jn.n”_"/v‘
Condition : AV6_54 3m HORN_02113_220622 HORIZONTAL
RoWI00DO00RHs Voo 30nKers ST
Avg Left blank

TEL : 408 9043300 Page Number : D1-12 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH157 5785MHz

0+2

Peak

Horizontal Fundamenta
AN
\Jm BE(B4) 16.24]

5780 Se00. 5820 5840 560,

+03CH02-CA
ion  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Frequency (MHz)

Left blank

TEL : 408 9043300

Page Number

: D1-13 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH157 5785MHz

0+2

Vertical

Fundamental

Peak

| (@Buvim) Date: 2023.05.02 vel (dBuVim) Date: 2023.05.02
PEAR BE(B4) 16.24]
1300 1300
1200 1200
09| St Y 0g|
1000 - b 1000
/
900 - 90|
s00) ot 800)
LY S oo UTIL_LITU L 1 LI PEAK(UNY)
600) 600)
3 ind | P Ao N
perattosriret
s00] 500) WWWM
400 40,0ttt
300) 300
200) 200)
100) 100
500 0. S50 5670 5690, 5710, 5730 5750, 5770 5800 000 2000, 3000, 4000, 5000, 000, 7000
Frequency (MHz) Frequency (MHz)
Site +03CH02-CA Site +03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 2023-05.02

AVG 54

200)

Site
Condition

2000, 300, 4000, 5000,
Frequency (MHz)
:03CH02-CA

: AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

5000, 7000

TEL : 408 9043300

Page Number

: D1-14 of 105



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE5 CH157 5785MHz

0+2 Vertical Fundamental
uun—\
:::: i, Scamin
s =
Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

Left blank

TEL : 408 9043300

Page Number

: D1-15 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE5 CH169 5845MHz
0+2 Horizontal Fundamental
10,0 e 10,0
100.0| ¢ R N 100.0|
900 N 900
80.0f ™ 80.0|
709 d ‘”\ i e 151 700 UL LU L sencqun)
o WM o o M
" e
R S T
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  :PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
N R RO 000 0bokHz VOW3000 D00k ST
Peak
09 AVG 54
m—
400 — R
—
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
RoWI00DO00RHs Voo 30nKers ST
Avg Left blank

TEL : 408 9043300

Page Number

: D1-16 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH169 5845MHz

0+2

Vertical

Fundamental

Peak

Dato: 2023.05.01

1200
09|

1000

f

a0al
DT

400

200)
100)

909 N
80.0/ ™ ~
704 b o

n
o T T

PERK. BE(B4) 1524

750 5780 Se00. 520 5840, 5860, 5880 5900,

Frequency (MHz)

Site +03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5920, E

vel (dBuVim)

Date: 2023.05.01

1300
1200
o)
1000
90.f
80

PEAK(UNY

600)

E—
500 e A F
P I ol

200)
100

000 2000, 3000, 4000, 5000,
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

6000, 7000

Avg

Left blank

vel (dBuVim)

Date: 2023.05.01

AVG 54

200)

000 2000, 300, 4000, 5000,

Frequency (MHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

6000, 7000

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE10 (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 CH147 5735MHz

0+2

Horizontal

Fundamental

Peak

) @8y Date: 2023.05.01

PERR_BE(B4)_16.21]

500 5630 5650 6670 5000 5710 5730 5750, 5770,
Frequency (MHz)
Site :03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5800

vel (48

Date: 2023.05.01

T ! = L

PEAKUNI)

MU =t i

TN

Site

000 2000, 300, 300, 5000,
Frequency (MHz)

:03CHO2-CA

Condition  : PEAK(UNTT) 3m HORN_02113_220622 HORIZONTAL
RS

BW:1000.000KHz VBW:3000000KHzZ SWT:Auto

600,

Avg

Left blank

vel 48

Date: 2023.05.01

1300
1200
o
1000
90
80
700
60

G 54

500)
00

300

200)
100)

R R ———

o

Site

Condition

%0 2000 000, 4000, 5000.
Frequency (MHz)
:03CH02-CA

+ AV6_54 3m HORN_02113_220622 HORTZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

500,

TEL : 408 9043300

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE10 CH147 5735MHz

0+2 Vertical Fundamental

| (@Buvim)

Dato: 2023.05.01 vel (dBuVim) Date: 2023.05.01
PEAR BE(B4) 16.24]

1300

1200 i 1200

10.0| et 10.0|

1000 L Zanml Y 1000
B

s00) - 2 800)

[, E S —— WM ool TP = PEAK(UNI)

o !

g
50 I
10 Py p——
20 200
00 200
100 10
G0 s S S0 S0 &0 shn S SO £ o0 70, D 000 5000, G000, To00
Froquency (Mia) roquency (i)
site :03CH02-CA Site <03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vl (@Buvm) Date: 20230501
1300
1200
o)
1000
a0
o0
70
09 i s
50 e e ——
40,0 _,—/_/\/‘/
PIRENEE
200
20
10
o0 700, D 2000 5000, G000, To00
roquency (i)
site <03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Avg Left blank

TEL : 408 9043300 Page Number : D1-19 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE10 CH157 5785MHz
0+2 Horizontal Fundamental
10.0| /‘/ 110.0(
1000} /// 1000}
0.0 A 80.)
oo qoof UT I TLLT LW [ 1 L PEAK(UNI)
50. ot s0.0) M‘"‘”‘“
40.0| An.nM
Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
N R RO 000 0bokHz VOW3000 D00k ST
Peak
09 AVG 54|
—
400 /_/—/_/‘J
Jn.n/‘/
Condition : AV6_54 3m HORN_02113_220622 HORIZONTAL
RoWI00DO00RHs Voo 30nKers ST
Avg Left blank

TEL : 408 9043300 Page Number : D1-20 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 CH157 5785MHz

0+2

Horizontal

Fundamental

Peak

Date: 2023.05.02

v
130, n—\
o i
100 NS —
100.0| R =
- o ~—
e
709 W/J Vg, PERK_BE(B4) 1624
wdt” -
o
P
.
-
-
s w5
B
s owoeca
Conditi

ion  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 CH157 5785MHz

0+2

Vertical

Fundamental

Avg

Left blank

) B vate: 20230502 - bate:2023.05.02
PEAK BEE 1628
1300 1304
1204 1204
100 100
s0d - A s0d
Y, E rod VT UL L peakun
s0q 4 s0d N
s00) 500 P S
100 o S e
304 304
204 204
10d 10d
T I a— Y 0 Fodo: 5ot o0 £ oo )
Feauoncy (Wi Freauency iz
site £03cH02-CA site £03cH02-CA
Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto { RBW:I000,000KHz VBW:3000.000KHz SWT:Auto
Peak
- bate: 20230502
1504
1204
1o
100
%0
s0d
70d
e VG 54|
s0d E——
m_n/_"/_/_/—/—/‘v":
304
204
10d
o0 Fod6. 5ot o £ oo )
reauency e
site £03cH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE10 CH157 5785MHz
0+2 Vertical Fundamental

:un—\

1200 ML; N

o \ —

] S i ™l

o Mo :

Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 CH168 5840MHz

0+2

Horizontal Fundamenta

Peak

) @Buvim) Dates 2023.05.01 —— Dates 2023.05.01

1300 1300

1200 \ 1200

100 M 100

100.0| / 2 e N 100.0{

90.f oy = 90.f

80.0f 1 \\-\ 80.0|

704 5 ol Peeey fou oo UL T ———n peaKun

= o
b “M M%MW 09 J W
504 50 WMWMW
der

409 1 Py TP

204 I 209

200 200

109 109

75 S0 o0 S S0 S0 i S0 S E 00 7000, T 000, E w000, 700
Froauency (z) roquency (i)
site +03CHO2-CA site :03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  :PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

vel (dBuVim) Date: 2023.05.01

1300
1200
o
1000
90
80
700
60
500

AVG 54
——

400 =]

300)
200)
100

000 2000, 300, 4000, 5000, 5000, 7000
Frequency (MHz)

:03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH165 5825MHz
0+2 Vertical Fundamental
v R oo R
1200) ongptd 1200
100.0| \’\ 100.0|
90.f - v“\%\3" e 90.f
.
MM %}A@nu:y,|a.zA 700 T f=ull} 4 PEAKUNY)
Uiy
600} e 600 f)
500/ 500) M““Ww
400/ 40.0fpsshaedipted
I I - o i
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNII) 3m HORN_02113_220622 VERTICAL
REWAIO0000KF 2 VOW-S000000K s SWTAute - REWEIOD0000KHz VOWS000500k s SWT At
Peak
I—
400 /,_/MN
Jnn/_”_"/
Condition : AV6_54 3m HORN_02113_220622 VERTICAL
RBWELO0000KHz VB0 300k SWTAuto
Avg Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE10 Single RU (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 Single RU CH147 5735MHz

0+2

Horizontal

Fundamental

Avg

Left blank

o J— i R
e
130.0| J 130.0|
1 1
;
o L f\w o
100.0| ~ - 4 100.0|
90.0| = = 90.0|
wd P 2 wd
d P T UL 1 o
"
o ket o P e
«d «d S
=
wd o ——
2 2
oy nd
wd wd
R e R R R i 0 o
s oo oy oa
s oaweca sre  omaca
Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
REWIO00000KIH2 VOW-3000000KHS SWT-Auto REWIO00000KHZ VBV 3000000z SWT-Auto
s R
wad
1
by
g
wd
wd
d
609 )
wd =
o
—
300
d
wd
o i i 0 —
ey oa
s oacoeca
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

+RBW:1000.000KHzZ VBW:0.100KHZ SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 Single RU CH147 5735MHz

0+2

Vertical

Fundamental

Peak

J By

Dato: 2023.05.01

1300
1200
o
1000
90.f
80

600 1

PEAR BE(B4) 16.24]

a0
300
200
100

WWh,...

500

Site
Condition

S0, 5650 5670 5690, 5710, 5730 5750, 5770 5800
Frequency (MHz)

+03CH02-CA
+PEAK_BE(84)_16-24 3m HORN_02113_220622 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

vel (dBuVim)

Date: 2023.05-12

1300
1200
o)

1000

90.f
80

600)
s00) e At uh Rt
JIY, RN

300
200)
100

IPR——

PEAK(UNY

000 2000, 3000, 4000, 5000,
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

000, 7000

Avg

Left blank

vel (dBuVim)

Date: 2023.05-12

1300
1200
o
1000
90
80
700
60

500
An.n/w/_,//—/—’\f’
300

200)
100)

AVG 54

000 2000, 300, 4000, 5000,

Frequency (MHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.100KHzZ SWT:Auto

5000, 7000

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE10 Single RU CH157 5785MHz
0+2 Horizontal Fundamental
10.0| /‘/ (\ 110.0(
1000} /// 1000}
0.0 A 80.)
oo qoof UT I TLLT LW [ 1 L PEAK(UNI)
.
400/ An.nw‘-"‘“’w‘m
Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
N R RO 000 0bokHz VOW3000 D00k ST
Peak
1200 1
09 AVG 54|
40,0 /_/_/_/———/AJ—\
300
Condition : AV6_54 3m HORN_02113_220622 HORIZONTAL
oW I00DO00Rs Vo0 100KHs Sw Ay
Avg Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE10 Single RU CH157 5785MHz
0+2 Horizontal Fundamental
o
S Nl =
g::nzdmon :gzirféé(c;a),m,za 3m HORN_02113_220622 HORIZONTAL
Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 Single RU CH157 5785MHz

0+2

Vertical

Fundamental

Avg

Left blank

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.100KHzZ SWT:Auto

) apovm) Date: 20230502 p—— Date: 20230512
PEAK BB 1621
1300 1300 "
1200] . f i, 1200]
— i
1000 1000
-
s00) - s0q)
80 . 80
L7, 7000 UT T JTLLFL 1L 1 LI PEAK(UNI)
o00) o0q)
. "’MA R S
saq) saq) R B—
40.0| AD.HMM
200 300
200 200
109 100
o g s S0 e o shn w05 £ o0 7000, e 000 £ oo, 7a0
Froquency (Mia) roquency (i)
sire :03CHO2-CA sire :03CHO2-CA
Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
et aBvm) Date: 20230512
1300 .
1200
0
1000
anq)
ool
700
sl G 5
saq)
T
409 —
sngf————"
200
100
o0 7000, D 000 £ oo, 7a00
roquency (i)
sire :03CH02-CA

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE10 Single RU CH157 5785MHz
0+2 Vertical Fundamental
= f\’ N
i - : ol s o
O
Peak Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report

No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 Single RU CH168 5840MHz

0+2

Horizontal

Fundamental

Peak

A @Buvim) Date: 2023.05.01 vel (Buvim) Date: 2023.05.12
130, n—\ 130.0)

1200 1200

1100 ol

100.0f S N 100.0f

900 N 90|

80.0/ - ~_ 80.0/

70 PR ge(8a) 1624 e | N o o e B B e F e B | peaku

602 60

gtk <00 i m——

400/ An.nM

300 309

200 200

100 100

750 S0 B0 G S0 a0 B0 500 50, 00 000, D 000, ED 000, 7000
Froquency (Miz) Frequency (Wie)

site £03CHO2-CA site $03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 2023.05-12

AVG 54

o
400 /,—/—/_’\/_\/

Lo
300}

200)

000 2000, 300, 4000, 5000,

Frequency (MHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:0.100KHzZ SWT:Auto

6000, 7000

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 Single RU CH168 5840MHz

0+2

Vertical

Fundamental

Peak

A @Buvim) Date: 2023.05.01 vel (@Buvim) Date: 2023.05.12
1300) 1300
1200 1200
ol o
1000 S 1000
90 o 90
a0 N 80
700) Mﬂ MM M m I PERK_BE(B4) 1624 L e e | B B | =g PEAK(UNY)
gy I e——— x sl R e
50 S0 i
\ P B
200 | 200
[
750 0. 00 020 5040 S0 580 500 5920 E 000 2000, 3000 000 5000, G000, 7000
Frequency (Miz) Frequency (MHz)
Site :03CHO2-CA Site :03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 2023.05-12

1300
1200
o
1000
90
80
700
60

AVG 54

s00]
400 —_/_/_//_/—’\/
300~

200)
100

000 2000, 300, 4000, 5000,

Frequency (MHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.100KHzZ SWT:Auto

6000, 7000

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

UNII-3 - 5725~5850MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH148 5740MHz

0+2 Horizontal Fundamental

1 6B bate: 20230501 vl bate: 20730501
DERR BEER 558
1309 1300
1209 1200
g 1o
900 - . 00|
w00 // w00 \
Y mm— ~ 2 T R L peau
500 500 MW"‘WW"
00| 400 tmbrbpnrne
300 300
00 200
100 100)
Gm W s S mw. w0 s we s o0 7000, 5000 w00 5000 o 70
Freauency Mhz) Freauency M)
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition

+PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
RS

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto BW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Peak

vel 48 Date: 2023.05.01

1300
1200
o
P
s0q
w00
709
o0d
500 ==
400) e

300

G 54

200)

100)

000 2000 000, 4000, 5000. 500, 7000
Frequency (MHz)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg Left blank
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH148 5740MHz

0+2

Vertical

Fundamental

| (@Buvim) Date: 2023.05.01

PEAR BE(B4) 16.24]

vel (dBuVim)

Date: 2023.05.01

PEAK(UNY

Avg

Left blank

w0d
4
o wod R ot
400 An.n;‘*M’U&M
309 509
209 209
109 104
NS s Y e o0 o5 o o0 700
Py Tracvoney )
Ste  :03cHO2CA ste  :03cHO2CA
Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto | RBW000.000KHz VBW:3000.000KHz SWT:Auto
Peak
. oo 20230501
1
1200
o
1000
500
w0
700
600 AVG 54
s0d —
AD.nﬁﬁ/‘/_/——/_/w/
509
200
109
e o0 o5 o o0 7300
Tracvoney )
ste  :03cHO2CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH157 5785MHz

0+2

Horizontal

Fundamental

Peak

1 (@Buvim) Date: 2023.05.02 A dBuvim) Date:2023.05.02
PEAK_BE(BA) 1624

1300 1300

1209 e 1200 0

1100 SR o)

1000 - - 1000

900 - g 904

- /
809 — + a0
700 < 700 —HT—HL R = =R PEAK(UNI).
4
609 & 60 el
500 Mt 500 MG s ce
p—"

409 Y U L

309 304

200 200

109 100

0 0. G660 G670 %0 570 50 s7s0. 5770, 500 000 2000, 3000 000 5000 G000 7000
Frequency (MHz) Frequency (MHa)

site 03CH02-CA Site :03CHO2-CA
Condition

PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  :PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

) (@Buvim)

Date: 20230502

1300
1200
o
1000
90
w0
700
0.

AVG 54

500
“40.0| e
!n.n’“’/_//_/—

200
100

4000, 5000.
Frequency (MHz)
Site +03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

5000. 7000

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C
WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH157 5785MHz
0+2 Horizontal Fundamental
b {
- —
=Ie WLW
700 M"‘WMMM T L PEAK.BE(BY) 1524
S B e
Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH157 5785MHz

0+2

Vertical

Fundamental

Avg

Left blank

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

1 B bate:2023.05.02 J B Dat: 20230502
PERR_BEER 528
1304 1204 .
1200 ) i 1204
o L/ L 10
1009 // - 100.0]
s0d » M/’W w0
80.0) 1 80.0|
- .
100 = gt To0f WP P ¥ LA peacu,
s
o0 ] s0d ]
T il MAWW"
sogfttimpied] s00) SE——_
109 ORI STl
%00 304
09 204
10d 10d
0 % wm ww. s w% 5w 5 w0 0 Fodo- 5ot oo £ oo 7o
Froduency (M) Froquency M)
Site 03CHO02-CA Site. :03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condifion  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
2B bat: 2023002
1304
1204
10
1004
s0d
s0d
70d
e VG 54
s0d
100
=
304
204
104
w0 Fooe- oo e o Tao
Froquency )
site :03cH02-CA

TEL : 408 9043300

Page Number

: D1-38 of 105



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH157 5785MHz
0+2 Vertical Fundamental
oy ‘
N[“”ﬂw ANl
d y
u S, ok st
wd et .
Site 03CHO2-CA
o To0m000K s VoW ook et
Peak

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH167 5835MHz

0+2

Horizontal

Fundamental

Peak

Dato: 2023.05.01

1300
1200
o
1000
90.f
80
700
60

a0
300
200
100

=
PERK. BE(B4) 1524

vl

750 5780 Se00. 520 5840, 5e60. 5880 5900,
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5920, E

vel (dBuVim)

Date: 2023.05.01

1300
1200
0g|
1000
90|
800
oo UTIL_LITU L L W LTIl

PEAK(UNY

J
600

S0 bttt A e
P PO i

304
200)
100

el

000 2000, 3000, 4000,

Frequency (MHz)

Site +03CH02-CA

Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000, 000, 7000

Avg

Left blank

vel (dBuVim)

Date: 2023.05.01

1300
1200
o
1000
90
80
700
60

AVG 54

s0d e—
o

300
200)
100

000 2000, 300, 4000, 5000, 5000,

Frequency (MHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH167 5835MHz

0+2

Vertical

Fundamental

Peak

Dato: 2023.05.01

130, n—\
1200 e |
100 u M
Y \ ~
a0 M S -
704 - ey PEM BEBa) 1624

Mw

750 5780 Se00. 5820 5840, 5860, 580 5900. 5920 E
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

vel (dBuVim)

Date: 2023.05.01

oo UTIL_LITU L 1 LI

PEAK(UNY

I ks

T
P I S
300
200)
100
000 2000, 3000, 4000, 5000, 000, 7000
Frequency (MHz)
Site +03CH02-CA

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 2023.05.01

1300
1200
o
1000
90
80
700
60

AVG 54

500
409 B —
300

200
100

000 2000, 300, 4000, 5000,

Frequency (MHz)
:03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

5000, 7000

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz

WIFI 802.11ax HE20 Single RU (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Single RU CH148 5740MHz

0+2

Horizontal

Fundamental

Avg

Left blank

s R i R
L
1000 g 1000
e w»‘i
00— < 2 Y e e L a==—"" H L BEAK(UNE)
] Al Wt B—
500 1 ’ s04) WW"M“
i
p . s Do
TN R v e
Site :03CHO2-CA Site :03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
i SR
609 AVG 54
400/ == e
—
30.0f e
Site. : 03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Single RU CH148 5740MHz

0+2

Vertical

Fundamental

Peak

| (@Buvim)

Dato: 2023.05.01

[, E E——

o W

S v3 m

o
\f\("»

"

500 5630. 5650,

Site +03CH02-CA

5670,

S0 S0, ST, S770. 5800
Frequency (MHz)

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

vel (dBuVim)

Date: 2023.05-12

1300
1200
o)
1000
90.f
80

PEAK(UNY

s00)

“40.0f -«M
209
200
109
00 7000, T 000, ED w000, 700
Froquency (WH:)
site :03CHO2-CA

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 2023.05-12

1300
1200
o
1000
90
80
700
60

AVG 54

s00]

400 R

-
00T

e

200)

100

000 2000, 300, 5000. 5000,

4000,
Frequency (MHz)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Single RU CH157 5785MHz

0+2

Horizontal

Fundamental

Avg

Left blank

1 aBovim) Date:2023.05.03 v (aBuvim) Date: 20230512
PERK_BE(BA) 1624
1300) 1300)
1200) / 1200)
1109 o - wu 1109
1000) 1000)
d
900) — 900
s00) = 1 804
L MM L e e | B B | =g REAKQI,
600) 600 =
il by ten
50 Al s00) iR
409 400
300) 300)
200) 200)
100) 100)
0 3. Seso. G700 G0 0. 570 S0, 500 0 2000, 3000 000 5000, G000 7000
Froquency (Hz) Froquency (MHz)
site :03CH02-CA site :03CH02-CA
Condition : PEAK_BE(84)_16-24 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vel 9BuVim) Date: 20230512
1300)
1200)
1109
1000)
900
a0
700)
609 WG 5
500 —
o
400 L
o
200)
100)
00 2000, 3000 000 5000, G000 7000
Froquency (Hz)
site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Single RU CH157 5785MHz

0+2

Fundamental

Peak

1 aBavim) Date: 2023.0503
g
\
~
700 PERK BE(@Y) {620
o r/ﬁwuﬁ -
7w s mm. S S s 0. o e

+03CH02-CA
ion  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Frequency (MHz)

Left blank

TEL : 408 9043300

Page Number

: D1-45 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Single RU CH157 5785MHz

0+2

Vertical

Fundamental

Peak

| (@Buvim) Date: 2023.05.03

1300
1200
o
1000
90.f
80

LY S

600)

PEAR_BE(B4) 16.24]

. [ "
- m

a0
300
200
100

500

Site
Condition

530 56%0. 5670, 5690, 5710 5730, 5750 770, 5800
Frequency (MHz)

+03CH02-CA
+PEAK_BE(84)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

vel (dBuVim)

Date: 2023.05-12

1300
1200
o)
1000
90.f
80

PEAK(UNY

600)

i
s00) I TP o

poves e R
PP Av—2 s
304
204
10d

000 2000, 3000, 4000, 5000,
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

000, 7000

Avg

Left blank

vel (dBuVim)

Date: 2023.05-12

1300
1200
o
1000
90
80
700
60

AVG 54

s00]

w0 S B S

I p—
Y

T——

200)
100

000 2000, 300, 4000, 5000,

Frequency (MHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

5000, 7000

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Single RU CH157 5785MHz

0+2 Vertical Fundamental
~ I ‘
E vM I~
! . : et
O

Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Single RU CH167 5835MHz
0+2 Horizontal Fundamental
100.0| R N 100.0|
900 N 900
80.0| o ~_ 80.0|
70.0) ’J)\ 3 PERK_BE(B4)_16-24 7000 UT T JTLLFL 1L 1 LIl PEAK(UNI)
604 v"MWMAM‘MJLW[\?M'\ LT 604 ks
500/ 500/ b S i
40.0| P
R T
Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
N R RO 000 0bokHz VOW3000 D00k ST
Peak
09 AVG 54|
504 —
400 ‘J_,_,———/—'V‘/N
30.0 e
Condition : AV6_54 3m HORN_02113_220622 HORIZONTAL
RoWI00DO00RHs Voo 30nKers ST
Avg Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Single RU CH167 5835MHz

0+2 Vertical Fundamental

| (@Buvim) Date: 2023.05.01

1300 1300

vel (dBuVim) Date: 2023.05-12

e
W

1000
90|

i ~.
" 1NN y
EEE . NWWNN WP”W{Q«VM W gLl ———in veaom

\ | b —

750 5780 Se00. 5820 5840, 5860, 5880 5900. 5920
Frequency (MHz)

E 000 2000, 3000,

4000, 5000, 6000, 7000
Frequency (MHz)
Site +03CH02-CA Site +03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

vel (dBuVim) Date: 2023.05-12

1300
1200
o
1000
90
80
700

snq) Ne s
saq) P S —
400 e

3001

200)
100

000 2000, 300, 4000, 5000, 6000, 7000
Frequency (MHz)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH151 5755MHz

0+2 Horizontal Fundamental

1 (@BuVim) Date: 2023.05.02 el (dBuVim) Date: 20230502
PEAR_BE(B4) 1624]

1300) 1300

1200) 1200

1100)

y
A 1100
i 1000] i
90.0| - 4+ 90.0f
= Ey i,
s00) A i 804
700 - 2 oo T | PEAK(UNI)
500 i 60| / LS
ottt sl S
50.0/ 50.0( T gt A gl i
400 Y, Am—— L
300 300
200 209
100 100
R S N T N E) 00 7000, £ o0, ED w000 7
Freauency (Wiz) Frequency (W)
site 03CHo2-CA site £03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 20230502

1300
1200
o)

1

1000

90
0.
700
60

T T \ VG54
500] REE—

400 T

I
300}

200)
100]

000 2000 300, 300, 5000, 5000, 7
Frequency (MHz)
site :03CHO2-CA
Condition = AV6_54 3m HORN_02113_220622 HORLZONTAL
+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH151 5755MHz

0+2

Fundamental

Peak

Date:2025.05.02
1300 ‘
1200 L
110.0) A
e T
1009 .
90.0) >~
809 ""Wm%\/ ><
PERBE(B4)_16.24)
I ] 2
600 s s
R it
s00) |
100
300
200
100
75 so a0 G Swo_ So 0. 5000 5o E
Froquency (WHz)
Site 03CHO2-CA
Conditi

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

ion  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORTZONTAL

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH151 5755MHz

0+2

Vertical

Fundamental

1 (@BuVim)

Avg

Left blank

: AV6_54 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Date: 20230502 3 @suvm) Date: 20230502
PEAR BEB1_T5.21
1300 ] 1300
120.0| 7 120.0/ 4
/ (vf“
100 L o)
_—
1000 - ae L) 1004
204 _ 504
w00 _ M w00
700) 1 1 700 —HT—HL I Y =R PEAK(UNI).
a0 o0l » -
500 | 500l [ O
-
40.0| 1 An.nwmw
209 | 200
200 20
100 10
o en  ww w0 w0 S0 % e 5 o o0 700, D 000 ED w000 700
Froauency (e} requency (MHi)
Site 03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condifion  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @guvm) Date: 20230502
1300
1200
10.0| .l
1004
504 |
504l
700
s0q —
m.n/—/__/,_/—/—/"
204
200
104
o6 7000, 000 ED w000 To00
requency (MHi)
Site :03CHO2-CA
Condition
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH151 5755MHz
0+2 Vertical Fundamental
oy {
Bt i A
-
o S 2 e
wd N R -
Site 03CHO2-CA
o To0m000K s VoW ook et
Peak

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE40 Full HT40 CH159 5795MHz

0+2 Horizontal Fundamenta

1 (@BuVim)

Date: 2023.05.02 ) (@Buvim) Date: 2023.05.02
PERR_BE(34)_16.24]

1300) 1300

1200) / 1200

1104 Sa— 00| 1

1000) // . 1000

900) — 90|

800) el 809

700) < T4 M" 700 —HT—HL R Y =R PEAK(UNI).

2 e \M —
s00) . 600) e
P B — "

509 509 g

400) t 40.0f bt A

300 t 300]

200) 200]

109 100

0 630, 50 5670 5690 G710 5730, 5750, 5770, 5800 000 2000, 3000, 4000, 5000. 5000. 7000
Frequency (MHz) Froquency (MiHz)

site 03CHO2-CA Site +03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

Condition  :PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (@Buvim) Date: 20230502

1300
1200
o
1000
90
w0
700
0. \

s00] R | R s——
S
400

m,_’/___/,_/—
200]
100]

000 2000,

4000, 5000. 5000. 7000
Frequency (MHz)

Site +03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg Left blank

TEL : 408 9043300 Page Number : D1-54 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE40 Full HT40 CH159 5795MHz

0+2

Horizontal

Fundamental

Peak

Date: 2023.05.02

s

\
A T
1000) <
900) s >~

e -

700) 24 ] PERK_BE(B4) 15.24)

500 A e

500

400

300

200)

100

750 S0 G0 5620 S0 o0 Sean 5900 S9zn E

Froquency (Wiz)

site 03CHO2-CA

Condifi

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

ion  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORTZONTAL

Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH159 5795MHz

0+2

Vertical

Fundamental

Peak

1 (@BuVim)

23.05.02

Date: 20;
PERR_BE(34)_16.24]

3. 5650, 5670 5690. 5710 5730, 5750,
Frequency (MHz)
site 03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

s770. 5800

) (@Buvim)

Date: 2023.05.02

1300
1200 1
10|

1000

90|

s00) '
700 —HT—HL R ut =R

seaun
9 WJ/ St
509

A
Y IE——_
304
200
100
000 2000, 3000 000 5000 G000 o
Frequency (MHa)
Site :03CHO2-CA

Condition  :PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

1200

1000

) (@Buvim) Date: 20230502

1300
00|

504

504l

700

|

00l 7 A 54

s0q

0 I
.

204

200]
100]

4000, 5000. 5000. 7000
Frequency (MHz)

Site +03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH159 5795MHz

Peak

site 03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

0+2 Vertical Fundamental
R
130.0| ‘
100 | (
o I Y N
ot N Su
900 gy ~
g, -
80.0 i 3 >
700 PEAC GE(B4) 1524
o ]
i
o
o
o
o
s w
e

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz

0+2 Horizontal Fundamental

- oo 20230502 . bates 0230502
PR SEE o7t
100 1500
1200 1200
/
109 . o) X
1000) e /,,«M“MW“""WM 1000
900) - 90|
800 L 80|
! — = Y e N T T e e peaum)
L PRTOR —— 604 W/ 1 W
500 s00 . PPN
40.0) 40. GM
300 300
204 209 |
109 109
D N I N S T T T o o o o g
Feaiency iz recuency )
site 03cHo2-CA Ste  :03cHO2-cA
Condition PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT-Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 20230502

1300
1200
o)

1000

90
0.
700
60

t e i—

400 — T

o
200)
100]

000 2000 300, 300, 5000, 5000, 7
Frequency (MHz)
site :03CHO2-CA
Condition = AV6_54 3m HORN_02113_220622 HORLZONTAL
+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz

0+2 Horizontal Fundamental

R

130.0| ‘

100

100 A

1000{aA S S . N

90.0| -

L <

700 oslhas g Lo 5 PERK_BE(B4)_16-24

60| - 4

50,0 e

o

o

site 03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH155 5775MHz

0+2

Vertical

Fundamental

Peak

1 (@BuVim)

23.05.02

1300)

va
1104 /

-
1000)

. /
g «
- 2

700 T

fp T —

s00)

100

300

200

100

g

Date: 20;
PERR_BE(34)_16.24]

L Y

3. 560, 5670 5690 5710 6730, 5750 5770,
Frequency (MHz)
site 03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) (@Buvim)

Date: 2023.05.02

1300
1200
100
1004
504
o0l |
ool VT T T L o Lrf
o 7
s00] WMWwMW |
400 nssesslaee N et T
200
20

PEAKUNL

|

000 2000, 3000, 000, 5000,
Frequency (MHa)
Site :03CH02-CA
Condition  :PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 7000

Avg

Left blank

) (@Buvim)

Date: 20230502

1300
1200
00|

1000
90 K
w0 |
700 i

i

G 54
504 =
R e— ——
40| e !
_—
09"
200
100
00 000, 000, ETD 5000 700
Frequency (WH2)
site +03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH155 5775MHz

0+2 Vertical Fundamental
g { —
o ¥ e
=Ei

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

UNII-3 - 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH148 5740MHz

0+2

Horizontal

Vertical

Peak

Avg.

) (@Buvim)

Date: 2023.05-10 A (@Buvim)

ool L LU L]

Date: 2023-05-10

PEAK(UN) e

oo LS LU L]

PERK{UNI)

VG 54 o00)
7

B O TR B— e e gt PO v e

400 400

300] 300]

20| 200

10.] 100)

/0008000, 70000, 12000, 4000, 16000, 8000 0008000, 70000,
Frequency (MHz)

Site 03CH02-CA Site 03CH02-CA
Condition : PEAK(UNTT) 3m HORN_02113_220622 HORTZONTAL Condition

AT o]

G 54

12000, 14000,
Frequency (MHz)

PEAK(UNII) 3m HORN_02113_220622 VERTICAL

16000,

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH148 5740MHz

0+2

Horizontal

Vertical

14.47G
~14.5G

Avg.

) (@Buvim)

Date: 20230510 A (@BuVim) Date: 20230510
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700)
soq) EE] 609 EE]
509 509
400] 400]
309 309
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

site 03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

Frequency (Miz)

17.7G
~18G
Avg

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
400 400
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000 100 1730, H150. 3770 1796, 1010 T30, 1850787017888, 17970 783017550, 17970100
reaquency (MHa requency (M

site 03CH02-C:

A
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

site 03CH02-C/

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH157 5785MHz

0+2 Horizontal Vertical

o
809 PEAK(UNI) 809 PEAK(UNI)
L e e e S pE S EESS s e L e A === ey B |
609 ] 609 VG 54|
T S ey I e e SO P TSSO By B s 2
o
-~ e
sieoszca s osaeca
Condition PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH157 5785MHz

0+2

Horizontal

Vertical

A (@BuVim) Date: 2023.05.10

AVG |54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14459, 14491, 14493, 14495, 14497, 14500

Frequency (Miz)

el (dBuVim) Date: 2023.05-10

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14459, 14491, 14493, 14495, 14497, 14

17.7G
~18G
Avg

site
Condition

03CH02-CA
AV6_54 3m HORN_02113_220622 HORIZONTAL

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850,
Freque

Site
Condition

Condition AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G

~14.5G

Avg.
s
600 AVG 54 c00) AVG 54
g
- —
d
o

17670, 17890, 17910, 17930. 17950, 17970.
rency (MHz)
+03CH02-CA

: AV6_54 3m HORN_02113_220622 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH167 5835MHz

0+2

Horizontal

Vertical

Peak

Avg.

) (@BuVim)

Date: 20230510

) (4BuVim) Date: 2023.05-10
130] 1300]
1200 1200]
1100 1100
100,] 100]
90, 9.
soq) PEAK(UNI) s00) PEAK(UNI)
o0 A f——— 4 — = o0 LA f——— R i — =
0] WG 54 0| WG 54|
59 WMMMM"WA'WWWW 500 s s ol
0] 0]
300 300
200] 200]
100 100
0008000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000. 12000, 14000, 16000. 8000
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site 03CHO2-CA
Condifion  : PEAK(UNLT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
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Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH167 5835MHz

0+2

Horizontal

Vertical

14.47G
~14.5G

Avg.

) (@Buvim)

Date: 20230510 A (@BuVim) Date: 20230510
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700)
soq) EE] 609 EE]
509 509
400] 00|
309 309
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

site 03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

Frequency (Miz)

17.7G
~18G
Avg

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
400 anol
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000 100 1730, H150. 3770 1796, 1010 T30, 1850787017888, 17970 783017550, 17970100
reaquency (MHa requency (M

site 03CH02-C:

A
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

site 03CH02-C/

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
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UNII-3 5725~5850MHz
WIFI 802.11ax HES5 (Harmonic @ 3m)

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE5 CH146 5730MHz

A (@Buvim) Date: 2023.05-10 A 6Buvim) Date: 2023.05-10
1300] 1300]
1200 1200
1100 1100
1000 1000
50| 50|
s PEAK(UD) a0 PEAKUND)
Toof Lt ool Lt
609 G 54 o) T WG 54
500 s00]
‘MMWW,WW«WJ\MWMM ] e oo s e WO o~
300 300|
20| 200
100| 100
5008000 0000 2000 4000 6000 000 5005000, 0000, 4000 o000 000

000
Frequency (MHz) Frequency (MHz)

Site 03CH02-CA Site 03CH02-CA
Condition : PEAK(UNTT) 3m HORN_02113_220622 HORTZONTAL Condition : PEAK(UNTI) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE5 CH146 5730MHz

0+2 Horizontal Vertical

) (BuVim) Date: 20230510

1 (dBuVim) Date: 2023.05.10
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
700 700
00 EE] 609 EE]
509 509
400) 400
309) T 309)
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (MHa

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G
Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300

1200 1200

1100 1100

1000 1000

90| 90|

500 800

700 700

609 EE 609 WG 54
504 504

40 00l L

300 300

200 200

100 100

100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G

Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE5 CH157 5785MHz

0+2

Horizontal

Vertical

Peak

Avg.

) (@BuVim)

Date: 20230510

) By bate: 20730510
1300 1300)
1200 1200)
10 10
1000 1000
s0q) s0a)
00 PEAK(UN) 00 PEAK(UN)
Toal- L = . = Toal- L . =
609 T ) 609 T WG 54
s00) s00) 5
(PSPPSR SRR 0 S S SN S SN NPTEw
40.0| 40.0| et M
s00) 300
200 200
100 100
a0 00 Tooto. Ta000 Taogo. oot Taaoo 00 so0o. Tooto 2000 oo, Toomo Tao0o
requency () Frequency ()
site 03cH02-CA site 03CH02-CA
Condition PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL Condition PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE5 CH157 5785MHz

0+2 Horizontal Vertical

) (BuVim) Date: 20230510

1 (dBuVim) Date: 2023.05.10
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
700 700
00 EE] 609 EE]
509 509
400) 400
309) T 309)
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (MHa

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G
Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300

1200 1200

1100 1100

1000 1000

90| 90|

500 800

700 700

609 EE 609 WG 54
504 504

40 00l L

300 300

200 200

100 100

100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G

Avg
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WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE5 CH169 5845MHz

0+2 Horizontal Vertical

s PEAK(UNI) B0 PEAK(UNI
o0 A f——— 4 — = o0 LA f——— R i — =
60.0) AVG_54] 60.0) AVG_54]
50.0/ 1 ey 50.0/ Pt
O PR o e N S PR S S SO DO £
o ,
w

iy iy
s oo s oo
Condition PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL Condition PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE5 CH169 5845MHz

0+2 Horizontal Vertical

) (BuVim) Date: 20230510

1 (dBuVim) Date: 2023.05.10
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
700 700
00 EE] 609 EE]
509 509
400) 400
309) T 309)
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (MHa

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G
Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300

1200 1200

1100 1100

1000 1000

90| 90|

500 800

700 700

609 EE 609 WG 54
504 504

40 00l L

300 300

200 200

100 100

100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G

Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE10 (Harmonic @ 3m)

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 CH147 5735MHz

0+2

Horizontal

Vertical

Peak

Avg.

Date: 2023-05-10

qoof L L L [ L L

PERK{UNI)

VG 54

SR PPV OO o TN ity it |

/0008000, 70000, 12000, 4000,
Frequency (MHz)

s 03CH02-CA

Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL

16000,

8000

Date: 2023-05-10

0008000,

Site 03CH02-C:

Condition : PEAK(UN!

70000, 12000, 14000,
Frequency (MHz)

A
ITT) 3m HORN_02113_220622 VERTICAL

16000,

8000
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 CH147 5735MHz

0+2

Horizontal

Vertical

14.47G
~14.5G
Avg.

Date: 20230510

AVG[54

) @Buvim) Date: 20250510 ) @wuvim)
1300 1300
1200 1200
1100 10
1000 1000
a0 a00
s00) 500
700 700
600 s 600
50 500
400 400
30.0] = 30.0]
200 200
100 100
ATO VHATS. TAATS. TAATT. AATS, VHATT. 14AT3. 1HATS, TAAET. 14405, T4ATT, A4, 14ATS. TAATT. 14500

site 03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

Frequency (Miz)

site 03CH02-C:

14470 14473, 14475. 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

Frequency (Miz)

17.7G
~18G
Avg

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
00l 40
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000 100 1730, H150. 3770 1796, 1010 T30, 1850787017888, 17970 783017550, 17970100
reaquency (MHa requency (M

site 03CH02-C:

A
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

site 03CH02-C/

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 CH157 5785MHz

0+2 Horizontal Vertical

) (dBuVim) Date: 2023.05-10 ) (4BuVim) Date: 2023.05-10
130] 1300]
1200 1200]
1100 1100
100,] 100]
90, 9.
soq) PEAK(UNI) s00) PEAK(UNI)
700} ——AA R 4 = 700} ——AA R i =
0] WG 54 0| WG 54|
s0.0] s0.0]
B O W AT s -~ e i, 3
400l s e P s g
300 300
200] 200]
100 100
0008000, 10000, 12000, 14000, 16000, 8000 000 8000, 10000. 12000, 14000, 16000. 8000
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site 03CHO2-CA
Condifion  : PEAK(UNLT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 CH157 5785MHz

0+2 Horizontal Vertical

) (BuVim) Date: 20230510

1 (dBuVim) Date: 2023.05.10
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700
00 EE] 609 EE]
509 509
400] 00|
309) 300
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G
Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
oL 40
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G

Avg
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WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 CH168 5840MHz

0+2 Horizontal Vertical

) (dBuVim) Date: 2023.05-10 ) (4BuVim) Date: 2023.05-10
130] 1300]
1200 1200]
1100 1100
100,] 100]
90, 9.
soq) PEAK(UNI) s00) PEAK(UNI)
700} ——AA R 4 = 700} ——AA R i =
0] WG 54 0| WG 54|
s0.0] . e, 2 s0.0] B o L
P e S et I e W PN g A b e T N it i st
300 300
200] 200]
100 100
0008000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000. 12000, 14000, 16000. 18000
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site 03CHO2-CA
Condifion  : PEAK(UNLT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 CH168 5840MHz

0+2

Horizontal

Vertical

14.47G
~14.5G

Avg.

) (@Buvim)

Date: 20230510

AVG[54

Date: 20250510 ) @Buvim)
1300 1300
1200 1200
1100 1100
1000 1000
900 900
a0 a0
700 700
s T 50
500 500
400 00
30.0] M — 30.0]
200 200
100] 100]
4470 T44TS. TAATS. VAT, 1AATS, 144GV, T44GY. 1AADS. 14437 14430, TAAD1. 1A 1AA95. 14497, 14500

site 03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

Frequency (Miz)

site 03CH02-C:

14470 14473, 14475. 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

Frequency (Miz)

17.7G
~18G
Avg

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
40 40
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000 100 1730, H150. 3770 1796, 1010 T30, 1850787017888, 17970 783017550, 17970100
reaquency (MHa requency (M

site 03CH02-C:

A
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

site 03CH02-C/

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

UNII-3 5725~5850MHz

WIFI 802.11ax HE10 Single RU (Harmonic @ 3m)

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 Single RU CH147 5745MHz

0+2

Horizontal Vertical

Peak

Avg.

Date: 2023-05.09

1300
1200
10|
1000
s0.f
o0

qoof L L L [ L L

0|

Date: 2023-05.09

1 G 54 o00) 1

PERK{UNI)
oo L LU [ L L

o
s00 500
N i b bt e W»WW&%

pp I —————— rren gy o B e— o]

200 200

00 00

109 109

w0000 o o0 o e Tt o000 T 00 o e 0
P FE—

Si 03CHO2-CA Site 03CHO2-CA
Condition PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL Condition PEAK(UNII) 3m HORN_02113_220622 VERTICAL
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WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 Single RU CH147 5745MHz

0+2 Horizontal Vertical

) (@Buvim)

Date: 2023.05.00 A (@BuVim) Date: 2023.05.09
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700)
soq) EE] 609 EE]
509 509
400] 00|
309) 309
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G

Avg.

A (@Buvim)

Date: 2023.05.09 A @Buvim) Date: 2023.05.09
1300 1300

1200 1200

1100 1100

1000 1000

90| 90|

500 800

700 700

609 EE 609 WG 54
504 504

400 00l

300 300

200 200

100 100

100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 Single RU CH157 5785MHz

0+2

Horizontal

Vertical

Peak

Avg.

) (@BuVim)

Date: 2023.05.00

1300
1200
02|
1000
90|
800
o0 A

s00f

H

4

PEAK(UNI)
n

658

500]

300]
200
100]

PRV PP B

bon e v e

0008000,

site 03CH02-CA
Condition

10000, 14000,

12000,
Frequency (Miz)

PEAK(UNIT) 3m HORN_02113_220622 HORTZONTAL

16000,

8000

1 (dBuvim) Date: 2023.05.00
1300
1200
1oof
1000
90|
00 PEAK(UN)
00— =R f——— R i — =
sag 3 G5
i POPCU VTIPS SO N PR eSS DRI
40
300
200
100
000 8000, 0000 72000, 4000, 6000 8000
Frequency (Wiz)
site 03CH02-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 Single RU CH157 5785MHz

0+2 Horizontal Vertical

) (@Buvim)

Date: 2023.05.00 A (@BuVim) Date: 2023.05.09
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700)
soq) EE] 609 EE]
509 509
400] 00|
309 309
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G

Avg.

A (@Buvim)

Date: 2023.05.09 A @Buvim) Date: 2023.05.09
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
00 400
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 Single RU CH168 5840MHz

0+2 Horizontal Vertical

) (dBuVim) Date: 2023.05-10 ) (4BuVim) Date: 2023.05-10
130] 1300]
1200 1200]
1100 1100
100,] 100]
90, 9.
soq) PEAK(UNI) s00) PEAK(UNI)
o0 A f——— 4 — = o0 LA f——— R i — =
0] WG 54 0| il WG 5
500 3 500 ]
ol e i O e P P e B P hmsadal e TIPS
300 300
200] 200]
100 100
0008000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000. 12000, 14000, 16000. 18000
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site 03CHO2-CA
Condifion  : PEAK(UNLT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 Single RU CH168 5840MHz

0+2 Horizontal Vertical

) (@Buvim)

Date: 20230510 A (@BuVim) Date: 20230510
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700)
soq) EE] 609 EE]
509 509
400) 400
309 309)
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G

Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
Y- 40
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg
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UNII-3 5725~5850MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH148 5740MHz

Date: 20230510 A (@BuVim) Date: 20230540
1300] 1300]
1200] 1200]
1100 1100
100] 100.]
90.0f 90|
800) PEAK(UNI) 800 PEAK(UNI)
700] e R s Sy S S S S S B | 700] L B s ey S s S s BN |
0] AVG 54 o0 AVG 54
s0.0f 500 T
P e e S ettt e S T oy e T I
300 300
200) 200]
100 100)
/000 8000, T0000. 12000, 74000, 16000, 8000 000 8000, 70000, 12000, 14000, 16000, 8000
Frequency (MHz) Frequency (MHz)
E 03CHO2-CA Site 03CHO2-C.
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORTZONTAL

A
Condition : PEAK(UNTI) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH148 5740MHz

0+2

Horizontal

Vertical

) (BuVim) Date: 20230510

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

1 (g8

Vim) Date: 20230510

AVG[54

14470 14473, 14475. 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (Miz)

site
Condition

17.7G
~18G
Avg

17700 17730, 17750. 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930. 17950, 17970, 13000
Frequency (MHz)

2)
03CH02-CA
n :AV6_54 3m HORN_02113_220622 HORIZONTAL

Condition /AV6_54 3m HORN_02113_220622 HORIZONTAL Condition /AV6_54 3m HORN_02113_220622 VERTICAL
14.47G
~14.5G
Avg.

o o
soq) AVG 54 soq) AVG 54
]
d

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
Frequency (MHz)

site 03CHO:

tHe)
2-C:

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH157 5785MHz

0+2 Horizontal Vertical

A (@BuVim) Date: 2023.05.10 el (dBuvim)

Date: 2023.05-10
1309 1300)
1209 1200)
1109 1100
1009 1000)
900 s00|
809 PEAKTUN] el PEAKTUN|
S R e e S B S B ey B oA A
o) o 5t 609l G 54
500 | B 509 T 2
gl |t e s e NS ey i
300 300
200) 200|
100 100|
5005000 70000 72000, Tao00. 76000 76000 300 5000, o000, 72000 Ta000. 6000, 50
Frequency (Wiz) Freauency (WHz)
site 03CHO2-CA site :03CH02-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORTZONTAL Condition : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH157 5785MHz

0+2 Horizontal

Vertical

A (@BuVim)

Date: 2023.05.10

AVG |54

Frequency (Miz)

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14459, 14491, 14493, 14495, 14497, 14500

el (dBuVim)

Date: 2023.05-10

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14459, 14491, 14493, 14495, 14497, 14

Condition AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
14.47G
~14.5G
Avg.
s
600 AVG 54 c00) AVG 54
g
el o
s
T A S R T T T o T R
o e

site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

17.7G
~18G
Avg

Site
Condition

17670, 17890, 17910, 17930. 17950, 17970, 180
rency (MHz)
+03CH02-CA

: AV6_54 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH167 5835MHz

0+2 Horizontal Vertical

) @Buvim) Date: 20230510 ) @Buvim) Date: 20230510
1300 1300
1200 1200
0ol 0o
1000 1000
500 500
s00) PPEAK(UNI)| s00) PPEAK(UNI)|
700} ——AA R 4 = 700} ——AA R i =
60.0) AVG_54] 60.0) AVG_54]
500 T 500 R B
e o B e E N s i PN ——— bt it
300 300
200 20|
100 100
00 5000 o000 72000 Tao00. o000, o000 5006000 [ 72000 a0, o000, o000
Froaquency (WH:) Froquency (WHe)
site 03CHo2CA site 03CHo2-CA
Condition PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL Condition PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH167 5835MHz

0+2 Horizontal Vertical

) (@Buvim)

Date: 20230510 A (@BuVim) Date: 20230510
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700)
soq) EE] 609 EE]
509 509
400] 00|
309 309
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G

Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
pres 400
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg
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UNII-3 5725~5850MHz
WIFI 802.11ax HE20 Single RU (Harmonic @ 3m)

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Single RU CH148 5740MHz

0+2 Horizontal Vertical
o zsos o v P
o o
o by
wod o
o o
o p
0.4 PEAK(UNII) | "y PEAK(UNII) |
700] 1 e o | O e = 700] e 7 e

20| 200
10.] 100)
/0008000, 70000, 12000, 4000, 16000, 8000 0008000, 70000, 12000, 14000, 16000, 8000
Frequency (MHz) Frequency (MHz)
s 03CH02-CA Site 03CH02-CA
Condition : PEAK(UNTT) 3m HORN_02113_220622 HORTZONTAL Condition : PEAK(UNTI) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Single RU CH148 5740MHz

0+2 Horizontal Vertical

) (BuVim) Date: 20230510

1 (dBuVim) Date: 2023.05.10
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
700 700
00 EE] 609 EE]
509 509
400) 400
309) s00f |
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (MHa

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G

Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300
1200 1200
1100 1100
1000 1000
90| 90|
500 800
700 700
609 EE 609 WG 54
504 504
40 fmh — 400
300 300
200 200
100 100
100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Single RU CH157 5785MHz

0+2

Horizontal

Vertical

Peak

Avg.

) (@BuVim)

Date: 20230510

1300
1200
1100
1000
50|
800

Al P
o . -
a

i S RSN U T S e U Y

300]

200
100]
0008000, 10000, 12000, 14000, 16000, 8000
Frequency (Miz)
site 03CH02-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORTZONTAL

A (@BuVim)

Date: 2023.05-10

o0 LA H

T

4

PEAK(UNI)
n

6 54

PSSP USSY PO T oo e R SR P

0005000, 70000, 12000 14000,
Frequency (MHz)

site 03CH02-CA

Condition ~ : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

16000,

8000
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Single RU CH157 5785MHz

0+2 Horizontal

Vertical

) (@Buvim)

Date: 20230510

AVG[54

Frequency (Miz)
site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

14.47G
~14.5G

Avg.

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 1450

14470 14473, 14475. 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

CA
AV6_54 3m HORN_02113_220622 VERTICAL

A (@Buvim)

Date: 20230510

AVG[54

2)
site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

17.7G
~18G
Avg

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950. 17970, 1801
Frequency (MHz)

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
Frequency (MHz)

A
3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Single RU CH167 5835MHz

0+2

Peak

Avg.

) @Buvim) Date: 20250510 ) @uvim) Date: 20230510
1300 1300
1200 1200
1100 10
1000 1000
a0 a00
00 PEAK(UNI) 00 PEAK(UNI)
00| AR o 1 = 00| AR o 4 =
609 ) 609 7 e 54|
50 5 500 = |
Lottt . - bbbt e U o o™
ol b e gl XN s P
300 300
200 200
100 100
00 g0, o000, 2000, Tao00. o000, a0 5005000 o000 2000 Ta000. o000 o000
Froaquency (WH:) Froquency (WHe)
site 03CHo2-CA site 03CHo2-CA

Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORTZONTAL

Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Single RU CH167 5835MHz

0+2 Horizontal

Vertical

) (@Buvim)

Date: 20230510

AVG[54

Frequency (Miz)
site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

14.47G
~14.5G

Avg.

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 1450

14470 14473, 14475. 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

CA
AV6_54 3m HORN_02113_220622 VERTICAL

A (@Buvim)

Date: 20230510

AVG[54

2)
site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

17.7G
~18G
Avg

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950. 17970, 1801
Frequency (MHz)

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
Frequency (MHz)

A
3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH151 5755MHz

0+2 Horizontal Vertical

1 (@Buvim) Date: 2023.05-10 el (dBuVim) Date: 20230510
1300) 1300
1200) 1200
1100) 10|
1000) 1000
900) 90|
800 PERK{UNI) e0g) PERK(UNI|
F e e g s pE e EE b o B ool LML b
609 AVG 54 609 AVG 54
509 1 2 509 I S——— N 7
oS et o et R -
300) 300]
200 200]
109 100]
0008000, 10000, 12000, T4000. 6000, 8000 0008000, 10000, 12000, 4000, 16000, 80
Frequency (MHz) Frequency (MH)
Site 03CH02-CA Site +03CH02-CA
Condition  : PEAK(UNTT) 3m HORN_02113_220622 HORTZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH151 5755MHz

0+2 Horizontal Vertical

) (@Buvim)

Date: 20230510 A (@BuVim) Date: 20230510
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700)
soq) EE] 609 EE]
509 509
400] 00|
309 309
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G

Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300

1200 1200

1100 1100

1000 1000

90| 90|

500 800

700 700

609 EE 609 WG 54
504 504

PSS 00l

300 300

200 200

100 100

100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg

TEL : 408 9043300 Page Number : D1-99 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH159 5795MHz

0+2 Horizontal Vertical

A (@BuVim) Date: 2023.05.10 el (dBuvim)

Date: 2023.05-10
1300) 1300
1200) 1200
100 0|
1000) 1000
900) 90|
00 PEAK(UNI) 809 PEAK(UND)|
L e e e e e e oo AR — LA
609 VG 5 609 VG 5
500 - 500 %
P RE 2 | bttt K ————— S B

P odl ot
309 300]
200) 200)
109 100]

0005000, 10000, 12000, 14000, 16000, 8000 0008000, 70000, 2000, 4000, 76000, 50

Frequency (Miz) Frequency (MHz)

site 03CH02-CA Site :03CHO2-CA

Condition  : PEAK(UNTT) 3m HORN_02113_220622 HORTZONTAL Condition  : PEAK(UNI) 3m HORN_02113_220622 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D1-100 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH159 5795MHz

0+2

Horizontal

Vertical

) (BuVim) Date: 20230510

AVG[54

Site

14470 14473, 14475, 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (Miz)
03CH02-CA

1 (@BuVim) Date: 20230510

AVG[54

14470 14473, 14475. 14477, 14479, 14481, 1448, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (Miz)

17.7G
~18G

Avg

Site 03CHO02-CA
Condition AV6_54 3m HORN_02113_220622 HORIZONTAL Condition AVG_54 3m HORN_02113_220622 VERTICAL
14.47G
~14.5G
Avg.

uad oo

soq) AVG 54 soq) AVG 54

ol pyEn

wd

d

Condition AV6_54 3m HORN_02113_220622 HORIZONTAL Condition AVG_54 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300

Page Number

: D1-101 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz

0+2 Horizontal Vertical

1 (@Buvim) Date: 2023.05-10

el (dBuVim) Date: 20230510
1300) 1300
1200) 1200
1100) 10|
1000) 1000
900) 90|
800 PERK{UNI) e0g) PERK(UNI|
F e e g s pE e EE b o B ol L LV L
609 AVG 54 609 AVG 54
50 o 2 509 i 2
ot A AT gt i e U SRR
300) 300]
200 200]
109 100]
0008000, 10000, 12000, T4000. 6000, 8000 0008000, 10000, 12000, 4000, 16000, 80
Frequency (MHz) Frequency (MH)
Site 03CH02-CA Site +03CH02-CA
Condition  : PEAK(UNTT) 3m HORN_02113_220622 HORTZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D1-102 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz

0+2 Horizontal Vertical

) (@Buvim)

Date: 20230510 A (@BuVim) Date: 20230510
1300] 1300]
1200] 1200]
1100 1100
1000| 1000|
909 909
s00] 80|
70.) 700)
soq) EE] 609 EE]
509 509
400] 00|
309 309
200] 200]
100 100
FEATO TAATS. VATS. FAATT AT V81 A48, THADS. 187 AAGS. 1449, 488 A5 187, 14500 4470 14473, 14475, 144T7, 14475, 144D1. 14403, 14485, 144D7. 14405, 14491, 14433, 14495, 14497, 14500
requency (i)

Frequency (Miz)
site 03CH02-CA

site 03CH02-C:
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G

Avg.

A (@Buvim)

Date: 2023.05.10 A @Buvim) Date: 2023.05.10
1300 1300

1200 1200

1100 1100

1000 1000

90| 90|

500 800

700 700

609 EE 609 WG 54
504 504

40 00l

300 300

200 200

100 100

100 1730, F150 1770 17190, 1010 T30, 7050787017888, 7970, 783017558, 17971000
reaquency (MHa

7700 1730, 17750. 17770, 17790, 17810, 17630. 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
2) Frequency (Miz)
site 03CH02-C:

A site 03CH02-C/
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

A
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg

TEL : 408 9043300 Page Number : D1-103 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR230303001C

Emission above 18GHz

5GHz WIFI 802.11ax HE40 Full (SHF @ 1m)

) 6Buvim) Date: 20230515 el (@Buvim) Date: 2023.05.15
1300 1300
1200 1200
1100 o
1000 1000
900 90
209 PEAKN) e PEAK(UN)
00 L = 700 =
609 A 5 sl 7]
%9 MWM 59 e =
B DS g B R R
o el
300 304
209 200
100 100
8000 21000, 23000, 26000, 27000, 20000, 51000, 33000, 35000, 37000 40000 8000 21000 73000 25000 27000 20000, 31000, 33000, 36000, 37000, 400
Froquency (Wiz) Frequency (WH2)
site 03CH02-CA Site +03CHO2-CA
Condition : PEAK(UNII) Im SHF_HORN_842_220816 HORIZONTAL Condition ~: PEAK(UNIT) Im SHF_HORN_842_220816 VERTICAL
1 (¢Buvim) Date: 2023.05.15 A gBuvim) Date: 2023.05.15
1300 1300
1200 1200
10| 10|
1000 1000
904 0.
a0 e0.f
700 700
609 WG 54 609 WG 54
504 500
N E o— - SR So—— N B—
40 400
304 300
200 200
100 100
2600 3000, 59100, 59500 3950, 50700, 0000 2600 38000, 59100, 59300, 3950, 50700, 20000
Frequency (MHz) Frequency (WHz)
site 03CH02-CA site 03CH02-CA
Condition ~: AV6_54 Im SHF_HORN_842_220816 HORTZONTAL Condition ~: AV6_54 Im SHF_HORN_842_220816 VERTICAL

TEL : 408 9043300

Page Number

: D1-104 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

Emission below 1GHz

5GHz WIFI 802.11ax HE40 Full (LF @ 3m)

WIFI 5GHz WIFI

ANT 802.11ax HE40 Full LF

0+2 Horizontal Vertical

) aBovim Date: 20230515 e @Bovim) Date: 20230515
3 7
aas ousl
o2 e29|
514 - 514 =
514 r staf
151, 151
00— 0g—1
343 3 T H & 343055 2 2 5
282 g AR 204 n s 0
2s WW 229 wl ”{,}“ M”‘W
) 14
14 4
H 5,
T S S T T R T I )
roquency (z) requency (MH:)
Site 03CHO2-CA Site. :03CHO2-CA
Condition QP 3m BILO6_54683_221117 HORIZONTAL Condition  : QP 3m BILO6_54683_221117 VERTICAL

QP/
Peak

TEL : 408 9043300 Page Number : D1-105 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

<With High Gain Antenna>

UNII-3 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH148 5740MHz

0+2

Horizontal

Fundamental

Avg

Left blank

) @8 Date: 2023.05.19 vel (@B Date: 2023.05.19
PEAR_BE(BA) 1620
1300 1300 4
1200 7R 1200
o e o)
1000 P ! 1000
90 — T 90
80 - it A Y 80
00— < 75 00— AR ot PEAK(UNI)
s VL s0d i S
50 50 WW“”‘W”W
104 PP PRI Cecae
300 304
200 200
100 100
500 %30, 0. B60. B0 5710 510 5750 5770, 00 000 2000, 3000 000, £ 5000 7000
Frequency (MHz) Frequency (WHz)
site +03CHO2-CA site :03CHO2-CA
Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW1000.000KHz VBW:3000000KHz SWT:Auto
A @Buvim) Date: 2023.05.19
1300
1200
1100
1000
90|
800
700 i
609 { W6 54
50| ]
—+ e
400 S——
e
200
100
000 200, D 000, 5000, 5000, 7000
Frequency (Miz)
site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

TEL : 408 9043300

Page Number

: D2-1 of 104



ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH148 5740MHz

0+2

Vertical

Fundamental

Peak

A (@BuVim) Date: 2023.05-19
PEAR BE(B4) 16.22]

1300

1100| 7///
L
90| - i
o0 _ PR A

oo WW\,
60.0| h

WWWM"M

0 630, 5650 6670 5690 5710 5730 5750, 5770, 5800
Frequency (MHz)
Site 03CH02-CA
Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim)

Date: 2023.05-19

00| | N o Y N o F A

pEAKUNY

s0q ]

T E—
SO
50.0) WWM

S

000 2000, 3000, 4000, 5000. 0

Frequency (MHz)

Site 03CH02-CA

Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

A (@BuVim)

Date: 2023-05-19

AVG 54

I
509) e T

000 2000, 3000, 4000 5000. 500
Frequency (MHz)
Site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: D2-2 of 104



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11a CH157 5785MHz
0+2 Horizontal Fundamental
1200) Y 1200)
110, —— 4 110,
100.0| - - 100.0|
/’ ’"‘J
» . w00 1 |
700] e 3 700| J 1SS o IS | S e I S | PEAK(UNI)
s —— : wd Mww LNS—
I o s ad e
40.0| 40. QM
ST T Y
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
'RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
s0q
a0q
wog
wd
g |
70| ) i
s M—
) —— =
o R R ——
g
Site 03CHO2-CA
Condition 'AV6_54 3m HORN_02113_220622 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg Left blank

TEL : 408 9043300

Page Number

: D2-3 of 104



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH157 5785MHz

0+2 Horizontal Fundamental
1200 A,\/\/\
wd N
100 M \ ~|
W ~
90.0| J‘/ -
809 A ViR >
70| 12 PERK_BE(B4)_15.24)
60.0| VM“ s By
ad

Site 03CH02-CA
Condition :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 408 9043300 Page Number : D2-4 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

0+2

Vertical

Fundamental

Avg

Left blank

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

) @Buvimy Date: 20230519 ) @Buvimy Date: 2023.05-19
PERK BEBA) 1624
1300 1300
1200 1200
1100 4 110
1000 = il 1000
a0 e A a00
— J 2
700] ~ ‘UW oY el s N e T N s s O PEAK(UNI)
500 b ieted 500 R
409 R m——
209 200
200 200
100 100
T N U - T 00 700 7000 ET 700 E 000 To00
Froauency Wz} Froauency (WHz)
site 03CHo2-CA site 03CHo2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNTI) 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
vl @Buvim) Date: 20230519
1300
1200
100
1000
90
004
700
609 G 54
504 —
400 I S
B
20
109
00 7000, T 000, E G000, 700
roquency (i)
site :03CHO2-CA

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

Peak

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

0+2 Vertical Fundamental
- S
ond
g |
- | N
1000/ S =
/AR - N
o gl -
Togd™ Vv . PEAC BEBY) 1624
500 -
J
o
m
R
G
s owazen

Left blank

TEL : 408 9043300

Page Number

: D2-6 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH167 5835MHz

0+2

Horizontal

Fundamental

Peak

| (@Buvim) Date: 20230519

1204 [mq%\
b L —
VA‘W/\'

~

WV\IZW

L

=
PERK. BE(B4) 1524
4

Site

Condition

750 5780 Se00. 5820 5840, 5860, 5880 5900. 5920 E
Frequency (MHz)

+03CH02-CA

+ PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

vel (dBuVim)

Date: 20230519

1300
1200
0g|
1000
90|
800
oo UTIL_LITU L L W LTIl

peaK )
{

]
S0 s e

A00rrereibant

304

200

100

000 2000, ED 000, 5000, G000, 7000
Freaquency (MHz)

Site :03CHO2-CA
Condition : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 20230519

1300
1200
o
1000
90
80
700
60

s00] m—————
400 B

300
200)

100

AVG 54

000 2000, 300, 4000,

Frequency (MHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:1.000KHz SWT:Auto

5000, 5000,

TEL : 408 9043300

Page Number

: D2-7 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

0+2

Vertical

Fundamental

Peak

- b 2230510 S b 0230510
104 04

120 104

0 0

0g g

s0d il s0q

800 > 800

709 e ok g .21 g T e L s
Y | . s0d LV —
50,0/ 500/ S W

MWW

w0 PP T—

509 300

209 209

109 109

N SN o e o0 E o 70
Fraasncy Troasonty )

st 03cH02.CA st 03cHo2CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg

Left blank

vel (dBuVim)

Date: 2023-05-19

200)

AVG 54

Site

000 2000, 300, 4000, 5000, 5000,
Frequency (MHz)

:03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

TEL : 408 9043300

Page Number

: D2-8 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE5 (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH146 5730MHz

0+2

Horizontal

Fundamental

Peak

Date: 20230519

PERR_BE(B4)_16.21]

500 5630 5650, 5670,

Site :03CH02-CA
Condition

5690 5710 5730,
Frequency (MHz)

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5750,

+PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORTZONTAL

5770, 5800

vel (48

Date: 20230519

1300
1200
o
1000
904
a0,

7 prakuu
1 i A it i
50 M
Y, e————

300
200
100
000 2000, 3000 000 5000, 5000 7000
Frequency (WHz)
site +03CHO2-CA

o

o = L

Condition  : PEAK(UNTT) 3m HORN_02113_220622 HORIZONTAL
RS

BW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Avg

Left blank

vel 48

Date: 20230519

1300
1200
o
1000
90
80
700
60

G 54

500)
00

300

200)
100)

Site
Condi

000 2000 000, 4000, 5000.
Frequency (MHz)
:03CH02-CA
tion  : AV6_54 3m HORN_02113_220622 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

500, 7000

TEL : 408 9043300

Page Number

: D2-9 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH146 5730MHz

0+2

Vertical

Fundamental

Peak

| (@Buvim) Date: 2023.05-19

PEAR BE(B4) 16.24]

500 S0, S50 5670 5690, 5710, 5730 5750, 5770 5800
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

vel (dBuVim)

Date: 20230519

1300
1200
0g|
1000
90|
800
oo UTIL_LITU L L W LTIl
600)

s00) M
A0l

200)
100

Sit

PEAK(UNY

—

|

000 2000, 3000, 5000,

4000,
Frequency (MHz)

e +03CH02-CA

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

000, 7000

Avg

Left blank

vel (dBuVim)

Date: 2023-05-19

200)

Site

000 2000, 300, 4000, 5000,
Frequency (MHz)

:03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

5000,

TEL : 408 9043300

Page Number

: D2-10 of 104



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE5 CH157 5785MHz
0+2 Horizontal Fundamental
10.0| /‘/ 110.0(
1000} /// ] 1000}
909 - " 909
800 A i 800
LY, EE—— W/ g UT I T L U L peaxumy
09 Y v k) o 09 e e |
et
wd o —-
Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
N R RO 000 0bokHz VOW3000 D00k ST
Peak
09 AVG 54|
Condition : AV6_54 3m HORN_02113_220622 HORIZONTAL
RoWI00DO00RHs Voo 30nKers ST
Avg Left blank

TEL : 408 9043300 Page Number : D2-11 of 104



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH157 5785MHz

0+2

Horizontal

Fundamental

Peak

Date: 20230519

700 M‘/
60

A\
7 -
A'\MM Pnk ge(ea) 1524

750

5780 Se00. 5820 5840, 5860. 5880 5900, 5920, E

+03CH02-CA
ion  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

Frequency (MHz)

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

1 D2-12 of 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH157 5785MHz

0+2

Vertical

Fundamental

J By

Date: 20230519

Avg

Left blank

vl @Buvim) Date: 2023.05-19
PERK BEBA) 1524
1300 1300
1200 ; 1200
- 1
1000 1000
—
900 — L 900
800) . X 80
[, E S —— ‘J,J'/J ool TP = PEAK(UNI)
500 600 |
g
500 500 A
o~
409 PP I
204 209
200 200
109 109
a0 s s S S s s s S0 ) 00 7000, T 000, E w000, 700
Froauency () roquency (i)
site +03CHO2-CA site :03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vl @Buvim) Date: 20230519
1300
1200
100
1000
90
004
700
600 WG 5
504 —
400
e
30,01
20
109
00 7000, T 000, E G000, 700
roquency (i)
site :03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

TEL : 408 9043300

Page Number

: D2-13 of 104



ssamonias. FCC RADIO TEST REPORT Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE5 CH157 5785MHz

0+2 Vertical Fundamental

Date: 20230519

750 5780, Seo. 5820, 5840, 60 sag0. 5900 592 E
Frequency (MHz)
Site +03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH169 5845MHz

0+2

Horizontal

Fundamental

Peak
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

6000,
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE5 CH169 5845MHz

0+2

Vertical

Fundamental

Peak

| (@Buvim)

Date: 20230519 - bat: 20230519
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Left blank

vel (dBuVim)

Date: 2023-05-19
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE10 (Band Edge @ 3m)

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE10 CH147 5735MHz

0+2 Horizontal Fundamental

Date: 20230519
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNTT) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Peak
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Condition  : AV6_54 3m HORN_02113_220622 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE10 CH147 5735MHz

0+2 Vertical

Fundamental

| (@Buvim) Date: 2023.05-19 vel (dBuVim) Date: 2023.05-19
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Site +03CH02-CA Site +03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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vel (dBuVim) Date: 20230519
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Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE10 CH157 5785MHz

0+2 Horizontal Fundamenta

| (@Buvim) Date: 2023.05-19 vel (dBuVim)
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Date: 20230519
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

vel (dBuVim) Date: 20230519
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000 2000, 300, 4000, 5000, 5000, 7000
Frequency (MHz)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 CH157 5785MHz

0+2

Horizontal

Fundamental

Peak
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ion  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE10 CH157 5785MHz

0+2 Vertical Fundamental

| (@Buvim)

Date: 2023.05-19 vel (dBuVim)
PEAR BE(B4) 16.24]
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

vel (dBuVim) Date: 20230519
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000 2000, 300, 4000, 5000, 5000, 7000
Frequency (MHz)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 CH157 5785MHz

0+2
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 CH168 5840MHz

0+2

Horizontal

Fundamental

Avg

Left blank
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+ AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH165 5825MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE10 Single RU (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m
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Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
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+RBW:1000.000KHzZ VBW:0.100KHZ SWT:Auto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE10 Single RU CH147 5735MHz

0+2 Vertical Fundamental
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Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
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e
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Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.100KHzZ SWT:Auto

Avg Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 Single RU CH157 5785MHz

0+2

Horizontal

Fundamental

Avg

Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE10 Single RU CH157 5785MHz

0+2 Horizontal Fundamental
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Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 Single RU CH157 5785MHz

0+2

Vertical

Fundamental

Avg

Left blank

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE10 Single RU CH157 5785MHz

0+2 Vertical Fundamental
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+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE10 Single RU CH168 5840MHz
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Left blank

- oo 20230522 el oo 20230522
0 o
10 10
nd wnd
w0 w0
s0d o0d
w00 200
7000 UT T JTUL L LIl PEAK(UNI) 00|
e i - =
[ T
400} 400 e
300 00
209 204
10d 10d
o0 000 o0 e o 700 om0 000 o0 e oo 720
racvoney ) Tracvoney )
St 03cHo2CA St 03cHo2CA
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT

802.11ax HE10 Single RU CH168 5840MHz
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Condition  :PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

vel (dBuVim) Date: 20230522

1300
1200
o
1000
90
80
700
609 VG 54
500 —

ol A’/_/__*/_,u‘/‘”

I e
300)

200)
100

000 2000, 300,

4000, 5000, 6000, 7000
Frequency (MHz)

Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.100KHzZ SWT:Auto

Avg Left blank

TEL : 408 9043300 Page Number : D2-32 of 104



ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

UNII-3 - 5725~5850MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
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Avg Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH148 5740MHz

0+2

Vertical

Fundamental

Peak

| (@Buvim) Date: 2023.05-19
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Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

5000, 7000
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FCC RADIO TEST REPORT

Report No.

: FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH157 5785MHz

0+2
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Peak
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Site +03CH02-CA
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+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH157 5785MHz

0+2

Fundamental

Peak
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+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank
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Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH157 5785MHz

0+2

Vertical
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Peak
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Date: 2023-05-19
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WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH157 5785MHz

0+2 Vertical Fundamental

Date: 20230519
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH167 5835MHz

0+2

Horizontal

Fundamental

| (@Buvim)

Date: 20230519
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Left blank

vl @Buvim) Date: 20230519
1300 1300
1200 M L 120
\
110 R 100
1000 1000
900 900
80.0/ W‘MM 80.0/
ot ) 16-24 ool TP =g REAKIMD
et - L —
g
5001 500/ b
e
400/ An.nw‘w"w
204 209
200 200
109 109
75 w0 o0 S S0 S0 S0 500 S E 00 7000, T 000, E w000, 700
Froquency (Hz) Froquency (WH:)
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto
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FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH167 5835MHz

0+2 Vertical

Fundamental

| (@Buvim)
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
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vel (dBuVim)
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200)
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Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto
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UNII-3 5725~5850MHz
WIFI 802.11ax HE20 Single RU (Band Edge @ 3m)

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Single RU CH148 5740MHz

0+2 Horizontal Fundamental
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL
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Condition  : PEAK(UNTT) 3m HORN_02113_220622 HORIZONTAL
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+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Single RU CH148 5740MHz

0+2 Vertical Fundamental
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Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
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Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Avg Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Single RU CH157 5785MHz

0+2

Horizontal

Fundamental

Avg

Left blank

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Single RU CH157 5785MHz

0+2 Horizontal Fundamental
o i |
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;:: WWM i PERK. guu:::
B R e oo

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Single RU CH157 5785MHz

0+2

Vertical

Fundamental
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Left blank
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=
H——
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Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Single RU CH157 5785MHz

0+2 Vertical Fundamental
o
% M/WW
700) R
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Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Single RU CH167 5835MHz

0+2

Horizontal

Fundamental

| (@Buvim)

Date: 2023.05.22
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Left blank
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+ AV6_54 3m HORN_02113_220622 HORIZONTAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto
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FCC RADIO TEST REPORT

Report

No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT
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Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH151 5755MHz

0+2

Fundamental

Peak
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Left blank
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WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH151 5755MHz

0+2 Vertical Fundamental
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL

Condition  : PEAK(UNLI) 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

vel (dBuVim) Date: 20230519
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Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL
+RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto

Avg Left blank
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Report No

.+ FR230303001C
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UNII-3 5725~5850MHz Band Edge @ 3m
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WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE40 Full HT40 CH159 5795MHz

0+2 Horizontal Fundamenta
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Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL
b g o osont ootV A
Peak
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Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.300KHz SWT:Auto

Avg Left blank

TEL : 408 9043300 Page Number : D2-53 of 104



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE40 Full HT40 CH159 5795MHz

0+2

Horizontal Fundamenta
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH159 5795MHz
0+2 Vertical Fundamental
asavm R iy R
00| L s 00|
1000 e 1000
L M S PR qoof UT T JTLLTL W0 7 1f N/ PEAK(UNI)
wl | . f I —
50.0f 500 WMWMM
409 0 ittt
T 5 —
ey oo e
Condition : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL Condition : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
R To 000K VoW 000 CO0RE STt oS00 b0k VoV S000Goksis SwT At
Peak
i R
so | e
—
Jn.n/_’_/_/A_/
Condition : AV6_54 3m HORN_02113_220622 VERTICAL
oo 000 VoW o300 ST At
Avg Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH159 5795MHz

0+2 Vertical Fundamental
100 [,,wv\mv\lu, ‘—\,\
1000/ =
.
800 % ; =<
700 PERK. BE(B4) 1624
Faons
Site :03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
ek 3300001 VW 600K ST e
Peak

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI UNII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz

0+2 Horizontal Fundamental

1 dBuVim)

Date: 2023.05.22 ) @Buvim) Date: 2023.05.22
PEAK_BE(B4)_16.24
1300 1300
1200 1200 .
o o
1000 1000
90 90
80 80
700 = 7o0f— UL R HF =H PEAK(UNI)
X P 60 T ——
500 saq) [ETII C
SETRPARI i

409 400p
300 300
200 200
100 100

00 630 650 670 5690 5710 5730 670 5770, 5800 000 2000, 3000, 000 5000, 5000, 7000

Frequency (Miz) Frequency (MiHz)

site +03CHO2CA site +03CHO2CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORIZONTAL

Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

) @BuVim) Date: 20230522

1300
1200
o)
1000
904
80
700
60

AN VG54
500 L —

400 T

-
300}

—

200)
100

000 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MiHz)
Site :03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.300KHzZ SWT:Auto

Avg Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH155 5775MHz

0+2

Horizontal

Fundamental

Peak

Date: 20230522

) dBuVim)

1300
N

00} —

1000 A
1

700/ 2

~
N

60 Mty
500

400

204

209

100

.
ay

PERK BE(B4) 16-24

4

750 5780 5800 5620, 5840 5860 5680. 5900, 5020, ET

Frequency (MHz)

Site :03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH155 5775MHz

0+2

Vertical

Fundamental

Peak

) dBuVim) Date: 20230522

PEAR BE(B4) 1622

1000 - i

500 0. 5650 5670, 56%0. 5710 6730 5750, 5770,
Frequency (MHz)
Site :03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1 (@BuVim) Date: 20230522

oo UT I JTLLI L U n PEAKIUNI

w0 W»M

000 2000. 3000. 4000, 500, 7
Frequency (MHz)

Site :03CH02-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Avg

Left blank

J (@BuVim) Date: 20230522

AVG 54

Site

Condition ~: A\
<RI

000 2000. 3000, 4000, 500, 7
Frequency (MHz)

:03CH02-CA

54 3m HORN_02113_220622 VERTICAL

BW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

WIFI

UNII-3 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH155 5775MHz

0+2

Vertical

Fundamental

Peak

Date: 20230522

1200
0g|

m_nwww
90|

60
50
af
300
200
100

s00)
700)

) dBuVim)
1300

750 5780 5800 5620, 5840 5860, 5680. 5900, 5020, ET
Frequency (MHz)
Site :03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN_02113_220622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

UNII-3 - 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH148 5740MHz

0+2

Horizontal Vertical

Peak

Avg.

) @Buvim) Date: 2023.05.23 ) (@Buvim) Date: 20230523
1300 1300

1200 1200

104 ol

1000 1009

904 900

509 PERK(UN) a0 PEAK(UN)
USSR E ey je—— e oo H -

60 A 54 60 G 54
soq| ;i = 7 0 o—— z
pyr—— — A st P N P

304 300

200 200

100 100

0008000 0000 72000 0 75000, Te000 300 6000, 70000, 2000, 000 600, 8000
Frequency (WHz) Frequency (MHz)

site +03CHO2-CA site 03CH02-CA

Condition  : PEAK(UNT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH148 5740MHz

0+2

Horizontal

Vertical

el (dBuVim)

Date: 20230523

VG54

14470 14473, 14475, 14477, 14470, 14431, 14403, 14405, 14407, 14489, 14491, 14493, 14495, 14457, 14500

1 (@BuVim) Date: 2023.0523

17.7G
~18G
Avg

TS R TS R AT RS TR RS T S TR 0
Site. :03CHO2-CA Site 03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition AV6_54 3m HORN_02113_220622 VERTICAL
14.47G
~14.5G
Avg.
e o
a9
Py e
Site. :03CHO2-CA Site :03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition AV6_54 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH157 5785MHz

0+2 Horizontal Vertical

o gty oo 20230523 Jaswiny oo 2023523
10 109
1 109
g 0
10g 1009
09 %09
809 PEAKUNID 800 PEAK(UNI)
Al L ————.n .~ Al L1
609 VG 54 609 VG 54|
i P P By P e Y S i et
«od w09
200 200
00 9
100 109
o000 oo, a0 o oo 0 0 5000 oo 20 o oo o0
f—— reasocy e
Site. :03CHO2-CA Site 03CHO02-CA
Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL Condition PEAK(UNII) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH157 5785MHz

0+2

Horizontal

Vertical

el (dBuVim)

Date: 20230523

VG54

14470 14473, 14475, 14477, 14470, 14431, 14403, 14405, 14407, 14489, 14491, 14493, 14495, 14457, 14500

1 (@BuVim) Date: 2023.0523

17.7G
~18G
Avg

TS R TS R AT RS TR RS T S TR 0
Site. :03CHO2-CA Site 03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition AV6_54 3m HORN_02113_220622 VERTICAL
14.47G
~14.5G
Avg.
e o
a9
Py e
Site. :03CHO2-CA Site :03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition AV6_54 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH167 5835MHz

0+2 Horizontal Vertical

el (dBuVim) Date: 20230523 1 (BuVim) Date: 2023.05-23
1300] 1300)
1200 1200)
100 1100
100.0] 1000)
900 900
800 PERK(UNID 00 PEAK(UNI)
L e B B s S BN S s S B e e B B eSS S S
6o AVG 54 600 AVG 54
504 | 504 1 o 2
e il e TN NV o g T st
300) 300f
200) 200f
100 100
000 8000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000, 12000, 14000, 16000, 18000
Frequency (MiHz) Frequency (Mitz)
Site :03CHO2-CA Site 03CHO2-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH167 5835MHz

0+2

Horizontal

Vertical

el (dBuVim)

Date: 20230523

VG54

14470 14473, 14475, 14477, 14470, 14431, 14403, 14405, 14407, 14489, 14491, 14493, 14495, 14457, 14500

1 (@BuVim) Date: 2023.0523

17.7G
~18G
Avg

TS R TS R AT RS TR RS T S TR 0
Site. :03CHO2-CA Site 03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition AV6_54 3m HORN_02113_220622 VERTICAL
14.47G
~14.5G
Avg.
e o
a9
Py e
Site. :03CHO2-CA Site :03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition AV6_54 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HES5 (Harmonic @ 3m)

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE5 CH146 5730MHz

0+2

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2023.0523

oo A

PEAK(UNI)

VG 54

0] 1
FOTIPWSR I R w———
o

2

0008000 70000, 0 16000,
Frequency (MHz)

Site :03CH02-CA

Condition  : PEAK(UNT) 3m HORN_02113_220622 HORIZONTAL

18000

1 (@BuVim)

Date: 2023.0523

700

AR ==

PEAK(UNI)

A6 54

5

R DO SR NPT g e S

000

site
Condition

8000. 10000, 12000, 4000, 6000.
Frequency (MHz)
03CH02-CA

PEAK(UNTT) 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE5 CH146 5730MHz

0+2

Horizontal

Vertical

14.47G
~14.5G
Avg.

Date: 20230523

el (@BVim) Date:2023.0523 ) (@Buvim)
1300 1300
1200 1209
o) 0|
1000 1000
90 900
a0 800
700 700
60 welsi 60
50 500
400 400
304 300
200 200f
100 100
V440 1A4TS. 14ATS. TAATT. 14470, 1AAG1, 14453, 14405, 14407, 14405, 14401, 14453, 14495, 14497, 14500

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

Frequency (MHz)

Site 03CH02-CA

4470 14473, 14475, 14477, 14479, 14401, 14483, 14405, 14487, 14409, 14491, 14490, 14495, 14497, 14500

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

Frequency (Miz)

17.7G
~18G
Avg

Date: 20230523

el (@Buvim) Date:2023.0523 ) @Buvim)
1300 1300
1200 1200
o) 0|
1000 1009
90 900
80 800
700 700
60 welsi 60
504 500
400 400
300 300
200 200
100 100
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17690, 17910, 17630, 17950, 17970, 16000

Site :03CHO2-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

Frequency (MHz)

Site +03CH02-CA

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

requency (MHz)

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE5 CH157 5785MHz

0+2 Horizontal Vertical

el (dBuVim) Date: 20230523

1 (BuVim) Date: 2023.05-23
1300] 1300)
1200 1200)
100 1100
100.0] 1000)
900 900
800 PERK(UNID 00 PEAK(UNI)
X B e B e B B e e B B eSS S S
60.) o st 60 h o
ettt s rinb i oo EER FSTRSETISRIWAIOE W S, LS
400 400
300) 300f
200) 200f
100 100
000 8000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000, 12000, 14000, 16000, 8000
Frequency (MiHz) Frequency (Mitz)
Site :03CHO2-CA Site 03CHO2-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE5 CH157 5785MHz

0+2

Horizontal

Vertical

14.47G
~14.5G
Avg.

Date: 20230523

el (@BVim) Date:2023.0523 ) (@Buvim)
1300 1300
1200 1209
o) 0|
1000 1000
90 900
a0 800
700 700
60 welsi 60
50 500
400 400
304 300
200 200f
100 100
V440 1A4TS. 14ATS. TAATT. 14470, 1AAG1, 14453, 14405, 14407, 14405, 14401, 14453, 14495, 14497, 14500

Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

Frequency (MHz)

Site 03CH02-CA

4470 14473, 14475, 14477, 14479, 14401, 14483, 14405, 14487, 14409, 14491, 14490, 14495, 14497, 14500

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

Frequency (Miz)

17.7G
~18G
Avg

Date: 20230523

el (@Buvim) Date:2023.0523 ) @Buvim)
1300 1300
1200 1200
o) 0|
1000 1009
90 900
80 800
700 700
60 welsi 60
504 500
400 400
300 300
200 200
100 100
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17690, 17910, 17630, 17950, 17970, 16000

Site :03CHO2-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

Frequency (MHz)

Site +03CH02-CA

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

requency (MHz)

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE5 CH169 5845MHz

0+2 Horizontal Vertical

asavm oo 2523 s s aasosan
809 PEAKUNID 800 PEAK(UNI)
B e s S s S RS e B B e s e B SRS S b B
609 VG 54 609 " VG 54|
g Em—— T P . S DS e DI
ey ency
Site. :03CHO2-CA Site 03CHO02-CA
Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL Condition PEAK(UNII) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE5 CH169 5845MHz

0+2

Horizontal

Vertical

14.47G
~14.5G
Avg.

el (dBuVim)

Date: 20230524

VG54

14470 14473, 14475, 14477, 14470, 14431, 14403, 14405, 14407, 14489, 14491, 14493, 14495, 14457, 14500

Site :03CH02-CA

Frequency (MHz)

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

1 (@BuVim)

Date: 20230524

4470 14473, 14475, 14477, 14479, 14401, 14483, 14405, 14487, 14409, 14491, 14490, 14495, 14497, 14500

Site 03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

Frequency (Miz)

17.7G
~18G

Avg

el (dBuVim)

Date: 20230524

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17570, 18000

Site :03CHO2-CA

Frequency (MHz)

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

1 (@Buvim)

Date: 2023.05-24

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

Site +03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

requency (MHz)

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE10 (Harmonic @ 3m)

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 CH147 5735MHz

0+2

Peak

Avg.

1 @BuVim) Date: 2023.05.24 1 (@BuVim) Date: 2023.05.24
1300 1300
1200 1200
0| 100)
1000 1000
900 900)
e00) PEAK(UNI) 00 PEAK(UNI)
oo A S—— oo ——f ==
609) VG 54 609 WG 54|
i ot e e e e P g
300) 300)
200) 200)
100] 100)
0008000 70000, 74000, 16000, 18000 0008000, 10000, 12000, 4000, 6000. 8000
Frequency (MHz) Frequency (MHz)
Site :03CH02-CA site 03CH02-CA
Condition  : PEAK(UNT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 CH147 5735MHz

0+2 Horizontal Vertical

el (dBuVim) Date: 20230524

1 (@BuVim) Date: 2023.0524
1300 1300

1200 1200

10| 100)

1000 1000

900 900

800 800)

700) 700)

600) welE 600) w5
500) 500)

400 400)

300] 300)

200) 200)

100 100)

14470 14473, 14475, 14477, 14470, 14431, 14403, 14405, 14407, 14489, 14491, 14493, 14495, 14457, 14500 4470 14473, 14475, 14477, 14479, 14401, 14483, 14405, 14487, 14409, 14491, 14490, 14495, 14497, 14500
Frequency (MHz) Frequency (Miz)

Site :03CH02-CA Site 03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G
Avg.

el (dBuVim) Date: 20230524

1 (@Buvim) Date: 2023.0524
1300 1300
1200 1200
10| 10g)
1000 1009
90| 900)
800) 800)
700) 700)
600) wels 600) w5
s00] 500)
Y e — === e e e 400 — S R e e
300) 300)
200) 200)
100 100)
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17570, 18000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHa) Froquency (Miz)
Site :03CHO2-CA Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G

Avg
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WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 CH157 5785MHz

0+2 Horizontal Vertical

el (dBuVim) Date: 20230523

1 (BuVim) Date: 2023.05-23
1300] 1300)
1200 1200)
100 1100
100.0] 1000)
900 900
800 PERK(UNID 00 PEAK(UNI)
X B e B e B B e e B B eSS S S
6o AVG 54 600 AVG 54
s0.0) 1 R - 509 - AR
A i I g D R
300) 300f
200) 200f
100 100
000 8000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000, 12000, 14000, 16000, 8000
Frequency (MiHz) Frequency (Mitz)
Site :03CHO2-CA Site 03CHO2-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 CH157 5785MHz

0+2 Horizontal Vertical

el (dBuVim) Date: 20230523

) (@Buvim) Date:2023.0523
1300 1300

1200 1209

1104 100

1000 1000

904 900

80 800

704 700

60 s 60 i I I s
504 500

400 400

300 300) i i i

200 200

100 100

V4470 14473, 14475, TAATT. 14476, 14461, 14433, 14405, 14437, 14409, 14401, 14493, 14495, 14497, 14500 4470 14473, T4475. 14477, 14470, 14401, 14483, 14435, 14487, 14400, 14491, 14493, 14405, 14497, 14500
Frequency (MHz) Frequency (WHz)

site +03CHO2-CA site 03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G
Avg.

el (dBuVim) Date: 20230523

1 (@Buvim) Date: 2023.0523
1300 1300

1200 1200

10| 10g)

1000 1009

90| 900)

800) 800)

700) 700)

600) wels 600) w5
s00] 500)

00 400

300) 300)

200) 200)

100 100)

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17570, 18000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) requency (MHz)

Site :03CHO2-CA Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 CH168 5840MHz

0+2 Horizontal Vertical

o1 gBuvim) Date: 2023.05.24 ) (@Buvim) Dote: 20230524
1300 1300
1200) 1200
1100 1109
1000) 1009
90| 00
809 PEAKUNID 800 PEAK(UNI)
L e B B s S BN S s S B e e B B eSS S S
609 AVG_54 600] AVG_54]
509 B b b 4
PRI ST O P IO PRSI, o
Py S P
300 300)
200 200
100 100
000 6000, 0000, 12000, Ta000. o000, 8000 %00 5000, o000, 2000, Ta000. 5000 5000
Frequency (M) Frequency (tz)
Site. :03CHO2-CA Site 03CHO02-CA
Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL Condition PEAK(UNII) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 CH168 5840MHz

0+2

Horizontal

Vertical

el (dBuVim)

Date: 20230524

VG54

Site :03CH02-CA

14.47G
~14.5G

Avg.

14470 14473, 14475, 14477, 14470, 14431, 14403, 14405, 14407, 14489, 14491, 14493, 14495, 14457, 14500

Frequency (MHz)

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

1 (@BuVim)

Date: 20230524

4470 14473, 14475, 14477, 14479, 14401, 14483, 14405, 14487, 14409, 14491, 14490, 14495, 14497, 14500

Site 03CH02-CA
Condition

AV6_54 3m HORN_02113_220622 VERTICAL

Frequency (Miz)

el (dBuVim)

Date: 20230524

Site :03CHO2-CA

17.7G
~18G

Avg

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17570, 18000

Frequency (MHz)

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

1 (@Buvim)

Date: 2023.05-24

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000

Site +03CH02-CA
Condition

AV6_54 3m HORN_02113_220622 VERTICAL

requency (MHz)

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR230303001C

UNII-3 5725~5850MHz

WIFI 802.11ax HE10 Single RU (Harmonic @ 3m)

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 Single RU CH147 5745MHz

0+2

Horizontal Vertical

Peak

Avg.

Date: 2023.0523

oo A

Date: 2023.0523

PEAK(UNI) 00

oo ——f ==

X
— — e e 509

PEAK(UNI)

0008000

Site :03CH02-CA

Condition  : PEAK(UNT) 3m HORN_02113_220622 HORIZONTAL

70000,

7

74000, 16000, 18000 0008000,

P e RS S ey g

2000 10000, 12000, 4000,
Frequency (MHz) E o)

requency (MHz)
site 03CH02-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

6000.

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 Single RU CH147 5745MHz

0+2 Horizontal Vertical

el (dBuVim) Date: 20230523

) (@Buvim) Date:2023.0523
1300 1300

1200 1209

1104 100

1000 1000

904 900

80 800

704 700

60 s 60 i I I s
504 500

400 400

300 300) i i i

200 200

100 100

V4470 14473, 14475, TAATT. 14476, 14461, 14433, 14405, 14437, 14409, 14401, 14493, 14495, 14497, 14500 4470 14473, T4475. 14477, 14470, 14401, 14483, 14435, 14487, 14400, 14491, 14493, 14405, 14497, 14500
Frequency (MHz) Frequency (WHz)

site +03CHO2-CA site 03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G
~14.5G
Avg.

el (dBuVim) Date: 20230523

1 (@Buvim) Date: 2023.0523
1300 1300

1200 1200

10| 10g)

1000 1009

90| 900)

800) 800)

700) 700)

600) wels 600) w5
s00] 500)

00 400

300) 300)

200) 200)

100 100)

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17570, 18000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) requency (MHz)

Site :03CHO2-CA Site :03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G
Avg
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 Single RU CH157 5785MHz

0+2 Horizontal Vertical

A (6Buvim) Date: 2023.05.23 o1 0Buvim) Date: 2023.05.23
1300 1300
1200 1200
1100 o)
1000 1000
900 904
209 PEAK(UN] s PEAKUND)|
oo LA oL AR L A L]
609 A6 54 e G 5
[ A [
500 i 509 i R
P s o s o S PR g
300 300
200 200
109 100
000 5000, 0000, 72000 Ta000. 6000 6000 005000 70000, 200, 4000 76000, 8000
Frequency (Wiz) Frequency (Wiz)
site 03CH02-CA site :03CHO2-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 Single RU CH157 5785MHz

0+2

Horizontal

Vertical

1 (@Buvim) Date: 20230523

site

14.47G
~14.5G
Avg.

14470 14473, 14475, 14477, 14479, 14481, 14483, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

03CH02-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

el (dBuVim) Date: 20230523

| Avg 4]

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (MiHz)

Site +03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

1 (@Buvim) Date: 20230523

Site

17.7G
~18G

Avg

7700 17730, 17750. 17770, 17790, 17810, 17630, 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000

Frequency (MHz)
03CHO2-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

el (dBuVim) Date: 20230523

AVG[54

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17690, 17910. 17930, 17950, 17970, 18000
Frequency (MHz)

Site +03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE10 Single RU CH168 5840MHz

0+2 Horizontal Vertical

A dBuVim) Date: 2023.05.23 el (@Buvim) Date: 20230523
1300 1300]
1209 1200)
1109 110
1009 1000]
904 909
809 PEAK(UNI) £00 PEAK(UNI|
B e e R s e S S EE e L e e S o S S EES S S
609 VG 54| 600 1 VG 5
509 ] : 2 50 T
RSO SRR S L ISR 0 el bttt i [ SSNPRY JOPR
40 400
300 300
200 200
100 100
900 5000, 0000, 12000 14000, T6000. 8000 900 500, 70000, 12000 4000, 76000, 18000
Frequency (MHz) Frequency (MHz)
site 03CH02-CA site :03CH02-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORTZONTAL Condition  : PEAK(UNIT) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE10 Single RU CH168 5840MHz

0+2 Horizontal

Vertical

1 (@Buvim)

Date: 20230523

Frequency (Miz)

14470 14473, 14475, 14477, 14479, 14481, 14483, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500

el (dBuVim)

Date: 20230523

| Avg 4]

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Site 03CHO2-CA Site. :03CHO2-CA
(Condition AV6_54 3m HORN_02113_220622 HORIZONTAL Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

14.47G

~14.5G

Avg.
oo
o
000 AVG 54 c00) AVG 54
.y
o S S S ) N N D N I N N A A A
s
g
N

Site 03CHO2-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

17.7G
~18G

Avg

Site
Condition

Frequency (MHz)
+03CH02-CA
: AV6_54 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR230303001C

UNII-3 5725~5850MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH148 5740MHz

0+2

Peak

Avg.

1 (4BuVim) Date: 2023.05.24 el (dBuVim) Date: 2023.0524

1309 1300]

1209 1200

100 100

1009 100.0]

900 90|

800 PEAK(UNI) e00) PEAK(UNI)
oo = = USESSS L —— =

600 VG 54 609 AVG 54]
500 s0.0f

P Jotrrmnsietbens it e Z mnm‘wmwww.ﬁwwm“»MvWWN 2

300) 300)

200 200)

100) 100/

000 8000, 70000, 12000, o0. 16000, 8000 6008000, 0000, 12000, 4000 6000, T8
Frequency (MHz) Frequency (MH)

Site 03CHO2-CA Site 03CHO2-CA
Condition  : PEAK(UNII) 3m HORN_02113_220622 HORIZONTAL

Condition  : PEAK(UNTT) 3m HORN_02113_220622 VERTICAL
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230303001C

WIFI

UNII-3 5725~5850MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH148 5740MHz

0+2

Horizontal

Vertical

14.47G
~14.5G
Avg.

1 (@Buvim) Date: 20230524

14470 14473, 14475, 14477, 14479, 14481, 14483, 14405, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (Miz)

site 03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

el (dBuVim) Date: 20230524

| Avg 4]

14470 14473, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (MiHz)

Site +03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

17.7G
~18G

Avg

1 (@Buvim) Date: 20230524

7700 17730, 17750. 17770, 17790, 17810, 17630, 17850, 17870, 17890, 17910, 17930. 17950, 17570, 18000
Frequency (MHz)

Site 03CHO2-CA

Condition  : AV6_54 3m HORN_02113_220622 HORIZONTAL

el (dBuVim) Date: 20230524

AVG[54

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17690, 17910. 17930, 17950, 17970, 18000
Frequency (MHz)

Site +03CH02-CA
Condition  : AV6_54 3m HORN_02113_220622 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230303001C

WIFI UNII-3 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH157 5785MHz

0+2 Horizontal Vertical

A (6Buvim) Date: 2023.05.2¢ o1 0Buvim) Date: 2023.05.24
1300 1300

1200 1200

1100 o)

1000 1000

900 904

209 PEAK(UN] s PEAKUND)|
oo LA oA A
609 1 G 54 e i G 54
509 i ST T . Z 4 et FI—— S

apg e & 400 = T

300 300

200 200

109 100

000 5000, 0000, 72000 Ta000. 6000 6000 005000 70000, 1 4000 76000, 8000
Frequency (Wiz) Frequency (Wiz)

site 03CH02-CA site :03CHO2-CA
Condition  : PEAK(UNIT) 3m HORN_02113_220622 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_220622 VERTICAL

Peak

Avg.
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